
('''' 

( 

( 

( 

( 

( 

(~~ 

TELETYPE CORPORATION 
Skokie,lllinois, U.S.A. 

28 S E N D - R E C E I V E K E Y B 0 A R D ( L K ) 

AND 

28 R E C E I V E -0 N L Y B A S E ( L B) 

PARTS 

PAINT FINISH COLOR CODE CHART 

Finish Suffix 
COLOR Smooth Textured Smooth 

Finish VInyl Vinyl 

Charcoal Gray BZ HA 
Dark Covert Gray FC 
Light Gray HB 
light Olive Gray EW HF 
Gray Green BK GA 

The double asterisk(**) denotes a painted part. 

Suffix to be applied following the part number. 

© 1953, 1961, and 1963 by Teletype Corporation 
All rights reserved 
Printed in U.S. A. 

SECTION 573-116-SOOTC 
Issue 3, December 1970 

Page J. 



SECTION 573-116-800TC 

FIGURE CONTENTS PAGE FIGURE CONTENTS PAGE ,~,,, 

1 Keyboard or Base Mechanism (Mark II) 4 31 Auxiliary Cables for Keyboard or Base 
2 Keyboard or Base Mechanism (Continued) 5 (Mark II) 28 
3 Function and Code Levers (Mark II) 5 32 154783 Modification Kit to Equip a 
4 Tachometer and Governor Linkage 6 Keyboard with Off-Line Contacts 29 

") 5 173518 and 194451 Modification Kits to 33 154783 Modification Kit to Equip a 
,, 

Adapt a Standard Base or Keyboard for Keyboard with Off-Line Contacts 
Use with Variable Speed Series (Continued) 30 
Governed Motor Units 7 34 158359 Modification Kit to Provide Busy 

6 Codebar Mechanism (Mark II) 8 Key Switch (Bose) 31 
7 327104 Intermediate Gear Assembly with 35 154171 (Mark Ill) and 178594 (Wall 

Overload 9 Mounted) Function Bail Assemblies 31 
8 152338 Modification Kit to Provide Time 36 161435 Modification Kit to Provide 

Delay Mechanism on Keyboard or Base Neutral and Inverse Transmission 
~) (Mark II) 10 (Mark II) 32 

9 Intermediate Gear Mechanism 10 37 Keyboard Base Parts (Mark Ill) 33 
10 Carriage Return Mechanism (Mark II) 11 38 Keyboard Base for Remote Controlled 
11 Keyboard Lock and Local Line Feed Gearshift Mechanism 34 

Mechanism (Mark II) 11 39 Keyboard or Base Mechanism (Wall 
12 Keyboard Meehan ism (Mark II} 12 Mounted) 35 
13 Base Mechanism (Mark II) 13 40 326727 and 326730 Intermediate Gear 
14 Receiving-only Base Covers (Mark II) 14 Assemblies (Mark Ill) 36 
15 Keylever Assemblies 15 41 154151 Univenal Bail Assembly (Mark Ill) 37 
16 Key lever Assemblies (Continued) 16 42 154152 Ball Lockbor Assembly (Marl< Ill) 37 
17 Signal Generator Mechanism (Mark II} 17 43 Trip Lever Mechanism (Wall Mounted) 38 
18 Signal Generator Mechanism (Mark II) 18 44 Signal Generator Shaft Mechanism 
19 Signal Generator Mechanism (Marl< II) 19 (Mark Ill) 38 
20 Signal Generator Mechanism (Mark II) 20 45 Keyboard Hood and Mounting Parts 
21 152333 (Electrical) and 153902 (Mark Ill) 39 

(Mechanical) Modification Kits to 46 Keyboard Top Plates (Marl< Ill) 40 
Provide Signal Line Break Mechanism 47 Keyboard Mounting Gear Shift Control 
or Keyboard (Mark II) 21 Mechanism 41 

22 151887 Modification Kit to Repeat on 48 Keyboard Mechanism (Wall Mounted ) 42 
Space Mechanism (Mark II) 21 49 Keyboard Cover (Wall Mounted) 43 

23 Gearsets 22 50 192550 Ball Lock Bar Assembly (Wall 
24 152343 Modification Kit to Provide Mounted) 43 

End-of-Line Indicator (Mark II) 22 51 164077 Univenal Keyboard Switch 
25 152334 Modification Kit to Provide Mechanism (Mark II) 44 

Paper Feed-Gut Motor Starting 52 162224 Modification Kit to Add Lockbor 
Mechanism (Mark II) 23 Contact to Keyboard (Mark Ill) 44 

26 152911 (Less Switch) and 152344 (With 53 154150 Keylever Guide Assembly 45 
Switch) Modification Kits to Provide 54 Signal Generator Frome Mechanism ,) Signal Line Break Mechanism on Base (Mark Ill) 46 
(Mark II) 23 55 Signal Generator Front Plate Med.anism 

27 152342 (Local-Remote) Switch (Base) (Mark Ill) 47 
154681 (Print Suppression) Modifications 56 Signal Generator Rear Plate Mechani. n 
Kits to Provide Switch on Base (Mark II) 24 (Mark Ill) 48 

28 152918 Modification Kit to Provide Local . 57 154165 (w/ARC Suppression), 154225 
Back Space Mechanism on Keyboard' (w/RF Suppression-Neutral Transmission), 
(Mark II) 25 162892 (w/RF Suppression-Polar Trans-

29 152916 Modification Kit to Provide Local mission), 305007 (Polar Transmission J Reverse Line Feed Mechanism on Key- w/Gold Plated Contacts) and 176352 ',~ 

board (Mark II) 26 (Low Voltage Transmission w/Gold 
30 320236 Modification Kit to Modify Key- Plated Contacts) Contact Box Assemblies 

board with Distributor from 7. 42 Unit (Mark Ill) 49 
Code to 7.00 Unit Code Operating at 
80.5 Baud 27 

Page 2 



( 

( 

(<, 

Page 3 



SECTION 573-116-800TC 

151657 

I 
152467 ~2191 

151658 \ 86835 150966~~-- .... -

\ ~ 152462 ·~ .. ~ 
2191--\ ~~ : ~· -151335 

II)~~ 111017-i 

152463-~&V u . y-15:!::15 

152464/ \J.. __ .. _ U,~150966 

106047 

\ 
2449----! / 

I / 
1/ v 

151657 

~! 
2191/1 

I 
I 

I ,...._I 

I 
I I 

I 
I 
l 

151692 

2191 \ 

~~ 

! \ 151\34~1~~;;- -1511..u I 

I 
I / 

I / 'lll1zlt....______!}5669 I // I 
1/ • 

/1 ~'--.....125181 3599 ~ I r-"' 
, I 1/ 

'\[/.,~. -----151329 • f.ll ll. 
- 1 

151618-T 

I 

~
I /153620 

_.,.......153619 

,,,;_~ K1 
7002 ® 153631 

3598-~ 

Early Design 

151693~1 
2191-

7002---- : 
I 
I 

151346 

I 

/~ 
21911 

I 

153631~: 

153619 

\ 
15167-8 

152045 I 
~
r:~l 

I 

I I 

~ 
151658 

\ 
1r 

I 
r-~-.J 
I 
I 
I 
I 

I I 

3598-· ~ 
121243..........-\P)"" 

® 
7002~ ® 

/151346 

~/2191 
45>....---151118 

I 
3598 

I 
I 
I 
I 

~52000 j ~55615 (See Figure 4) 

151678 

151118 

FIGURE 1. KEYBOARD OR BASE MECHANISM (MARK II) 

Page 4 

~ 
"' 

'~) 

) 

,) 

) 

J 



r 

( 

( 

( 

( 

( 

(, 

ISS 3, SECTION 573-116-BOOTC 

//~ 
151658--- w 

' 8330-~ // 
I // 

v/ 

/ I 

~136859 
(Ref Base 

I 

151657-----------w ~~ /148637 ' ~ 151618 

L_ , 11 w/ 
I . ~ 

. I 
I I --d.·- ' 
I k""~ --J 

I 

•• .-:>:.'··-.. / see figure 1 
... ·· . .-............. ... ... ·· ____ , ~,. ...... --

••• •• .· !J,,. 
.. ··•··· ' . ~" ~· ~~..,. .. .,.-'\.·.· . . ... .,..., .. .. ··· -:~ .. :.... _,-: ... '\.. ... ..' ·';.· -~".., --~·'" 

••• •• •'4,·- /~~~,,') ... ._ /,,,~ ~-:=·· ~ ,. ........ , 
- .. ·········~:·~~·· ·-~~.-':(:~:~:~ ..• ~:::~::::(:~~- ~'~:~"'· 

I 

153492-----@l 
I 

2191----: 

3598/ 

-,...._ •.:.~ ., .. ,~.. ··--· ~-~ -- ~ l\.''"' 
.. -~:~.... -~ -:~::- ··.····'_ .. ··''''-'"'·-- -~><:~~~;:::>····· . ------~~--

... ~- ... ~-~.,\;,.• l'"''~\1--- ' .:.tt~ ,,~~, 
(-. . .. ( ··------ \---~,! "'>'··-----. ---<:._ 
I ' •· .-:•' I •••••• \..._.. )'\.\.\.\j-- ..• •••••• \ -- :~·-l-:··:.'1.__________ -----.::::-."..:~. l\.'''t~~~---:-... ----. 
\' ,, ........... ---- ... ..... ... ......... ~,~ ....... ~· 

~::::-r--( r--·c:~:~::::::~~:::3~~:::::;;:::::~;;: 
''598 __ : I ~ ''•• - •••• '\ 
,J - ............ ... ... ~...... ' 

~ I ·--_121245 ''••···-,~~:.,_.,_, 

/ t ------=:----~7002 ..... """' ................. 
154156 2191 '" 

~3598 
FIGURE 2. K E Y B 0 A R D 0 R B A S E M E C H A N I S M M A R K II (Co n t i n u e d ) 

ffij 

<~151102 

0.,, 
® 

151853 {Lock & Break) 

~·· 
FIGURE 3. FUNCTION AND CODELEVERS {MARK II) 

6--7002 
®----2191 
~-151657 

151854 (Cr & Local L.F.) 

/ 

Page 5 



SECTION 573-116-800TC 

, ........ 
157989 (Ref. 153847)_/' ·•••• ••• 

©.... \ 153267 '•,,,,,l· (/~· 
@I '''t-- (.' ... 1tl, •• (';J ' ""' ., (\}'• 

/ ~@> (Ref. 74805) '•• · "·-J'.I 
73894 G) • 0 (Ref • 2669) ~ 

/ ~- (Ref. 34432)-............:: -* 
157989/ _, __ ....... --

•i:., (Ref. 153993) 
~ ... ~t~\\\'t / .~ ...... ,...\·'\..\.~ ..... lf ,\/ / 

',~ ~ ........ , ,- ... 

I \ '~ \ ' 
(Ref. 21 ~~-} {_''. (Ref. Base) 

(Ref. 151346) Early Design 

CD 153847 CD153876 1 

~-----...., -
CD110191 

(( ' ___ .--...., 
/.;:;...__ -- (i) !i};:fo~:50089 

;~ ~CD ~~ 151657 

\ 

r;,~~~ 

" <D5599 \._119652 

I ' /. I '@,~CD®326657 <D® CD®
151630 

I w I 2191 I 
CD® \ <D 121018 110743 ~- \ CD 

~- ' ~/2191 . 
/ ""'!,, . . ' <DI21242 ..____...._ 

@ ~ CD153796 / ...... ,), " / 97~~-~~'--- i . ~ 
- )<(.., ·••• I 

"...., ,.- "<.::_, •·... I 

~7002"-

~~l-- -%~~,~~ 
..... ' ..... ~ ', -2669 

'-,I '-.... '1,. ell '.J .........._344 
I 

u---_ 32 

'-..., /. ~..., ··••. I 
.>- .. -, -., •· ... I 

....... ,.. .,'!> ··: •. l 

-· -- - ""'~I' 
---- (~ ~':t'\. r, 

I •, 

, . .- I · ~·-151346 
•.<' •.···· 1 - 2191 ·~ I'·' ·.. l>-.... • • ,,, .• I _\\ ~··· •~>--------.;~·"·--:·-, 011 \~ ____ :\:~,~~ .:d 

CD 328163 \ 

'· ' 
' ' ~ ....... ·.. (Ref. 154663) CD151135--...(j CD 153993 

151073_/ .. ;;,.;:<.-··. ""' 110743/ •. = . ., . ·. ,., . 
153986----- .•• " .••.. •. '" ~"' . 0 /\ (9" ...... ··.. \l . \ ____ .• ..:----"-

\/ ~ . ·.·., ~-· r 
3949 -·· ' . '·· 

#::::""'"'. :~.~, 

'• 

···:----

(Ref. 119652) 

~f? __ ....... ··,-. 
,...,!!'.'.!"'-' f;) II 

r-""'"'"'-~~------ -
~ ..., .... ""' 1: Ill. 

-~I 

(Ref. 153878) 

/

li® 

153955 
Early Design 

(Ref. 155615 
or 194448) 

I --··. 

7002~· _/·.;: i ·-·· 
153877 ,/ .(I I 151642~. :: : - -----·· . 

. /.} . . !! i ·;:·: ~) '· .:. )_ ': : I .. -,,_ • - · 
, . " : @r: : ....... --···· ~ · t2:."R ~ ...... '...., -....: 
·, ) ...... :: :··· ~- G2' '·...... • ' 

\ .) l ' Iii 153846/ 
~ -----------· ><.::... ---153984 

Page 6 

.. ~--'" ' / 
...... / ,..7........ ...... 

73497 / ' '"

0

"" 

1538

,;'}153992 / ', 2669~ I / ~ ~--~ ''C? ~ <"" 
/ 99220 \ v·-"~15387Bj • 

15,,

1 

..- 1 119652 119652 ~ ' 

~-

323426 
._ I 

~ 
119652 

I 
.... ~--@ 90714 / ' ...._____ ~,( " 1\9652 ',. 

CD 154749 Modification Kit to Add 
Tachometer Generator to Base. 

® 330577 Bracket Assembly 

FIGURE 4. TACHOMETER AND GOVERNOR ADJUSTMENT LINKAGE 

,, '\ 
_,,,,-... 

,~) 

'') 

) 

) 
''-.: 

-, 
·.;c,.;l 



(' 

( 

( 

( 

( 

( 

( 

ISS 3, SECTION 573-116-800TC 

1 
'26657 <D151630 11019 <Dj I 

I' I I <D2191 ,,, I ''@ A599 I <D7002 I 
I 1 '® \,_~ 1

1 I -- - "V ~ 74805 ~- ___...-
~, .. """ 
', ~2669 ' ~ 

', ' ', ~34432 ~ & ...... 97143 ' ' ', 

'--- ............ '..J 
I 

....... , ', ~~ w-------_151346 153876 .. ', ' + .. .. ----

\as_ r ...... ~' 1 1 , , ~ ~- . ~ 
' , ' I ...... , ••••• • 

®D----1 ~____.9)@ 116783 @ 32\41~ I 

~ 
~169 

{
®@118511 (.125 Amp}®@ 320417 
®@ 138538 ( 2 Amp)c¥s 

. \ 
- 173168 

®116783~~(])®150040 
----®@2191 

--®@7002 
I ___ , ! 

®@173167 
/ 

q;;@, ~(~- ', ~··· •·~I : . ,. ~-. ~ 2191 

""' L £di> '-..J .•• I,, ·-.. ' .. ~ ~..... ~ ... ~\ \ .... ,. _,, ..... );·. ' ...::;/ 

91617 __..... ·, .,. '""''. ··'""' I __ -- 1 I 1500S9 "-··· 328163 153993 

-- 110743 \ ®@ 151427 
____ ,.-..... """ \'\ cc:n ~ -

<, ;"·,, ·..• r--, . --151657 ""'P-' '"" 

'•,..-···. ''<···... I ', .. ~~ 2191 121242 ~.-. ~Supplied w/1 • .·: ._,_ ·· ... I '- 'k---- 153796 ~ .-;.. '• ·., ' - / 

~ ;._~- ""-,._r ',-..... ) . ~ ~~-.. 151135 

@ 199774 

r. " ~ ' .... I ~-- ..... -...._ \:jf ' ./ ·:·········· 8262- · · .. · I 6J) - • : . 

••••• (Rof. 1546 • .() · . 104751 
323414- 0 -.. .-··... -.......... . .. ..,-·;, . · ,e .. · ... ./1;~Aii><:;; • tJ ,< -•·, :~<--·:·< 

15107433/ ·& "b· ······ \ .___. --.. -· ·....... . • ....... :·.:·~~---" 
1107 ----- . • . .. . ,. . -·~.r?~--~.--- . !53986 v'\ ..-.·1 I ...... :.. f ..... ~,-- o , •, ~' , ! 

~ 
153969 3949~· / .jl I - ---·~ .... -· j '-···~~---·]· ;";~ ;;:? '~ '-, 0 ~J 

. ' ' ... . ··•· .. · I ~, <0:• J>o$.~ 7002 . • ·1 I , __ •••. · ', : _,, ••.• --·- 0 I V '- ,~~- ~ '-
153877 . • " :.-·. · •

1 
..... •• I 153985 "" ~; •-~ l516427~--- ~- :1 , • .... ..»' __ / 1 / "'-" "~··; .· ·~ .. , .. - / ~ / /~. 

........ :: : .. 153846 15'970 '30 • I '®\ . ' ' :: :· o So I 

: )..!' ... .' 2191 lf9651 
' - .... 
·• --· ', : -- '-... · .. ______ ',, 

153839 

2669 ®. ,. < ' "' 

' -.... -
' / ' .=--" / ' 

153984 
/ 

156399 

153955 

'-....., ~'~ 

· ~---~ v-'~ ~l19652 ~ 
c 15!971 . ® -

99220 11 9652 ~- . 

-·:..! ~ 119651 

/"C" .. 

/ 

f"( 119652 o.:c. 

90714 

Specification 58195 

<D 330577 Bracket Assembly 
® 173166 Fuse Plate Assembly 
@ Not Part of 194451 

FIGURE 5. 173518 AND 194451 MODIFICATION KITS TO ADAPT A STANDARD BASE 
OR KEYBOARD FOR USE WITH VARIABLE SPEED SERIES GOVERNED 
MOTOR UNITS 

Page 7 



SECTION 573-116-800TC 

110743~ 

151688~~ 

151023 -~~~152878 151091 

152839 
~152873 

~~7602 
150089--1 152875 

119648 151346\ @~1528747 i -110435. I ~----
2191-s; d~.-.~0 / 

7002/1 • J~.~fO: ~l 
l. ~~ 119648 l ... ~ ~ 

ti, ~ I 
152876--- . / I 119648 

I~ I 

® / : /152877 

152874-4 ~~ ~ 
~~ - ~-:i 

/ 119648 

® 
I 
I 

.tf!111ll111~ 
151101---v 

151023 

----@ 

~~7603 

~~J, 

/151658 

x-----2191 

I I r.:3598 
/ t51090 

~ 

FIGURE 6. CODEBAR MECHANISM (MARK II) 

Page 8 

.. , 
"') 

') 

"~·) 

)
. 

-:~-



( 

( 

( 

( 

( 

(" 

156\4~19.1 (J/158745 

% -----, 
I 
I 

®- ;2669 

112626/ -®---®::::~38 --, 

I 
I 
I 
I 
I 
I 
I 

__ ,. 

,."' 

I 

__ ,. 
__ ,. ( 

I 
I 
I 
I 

Early Design Ports 

r-- __ 
I ---
1 

I 
I 
I 
I 
I 
I 
I 
I 
I 

I ~ ~ 

!/ ~ &.;---306992 
I , q 2191 

... ~ ~----- • ,-®~~151631 

ISS 3, SECTION 573-116-BOOTC 

151895 104827 

151245 

327103 

II 

CD Not Port of 327104 

FIGURE 7. 327104 INTERMEDIATE GEAR ASSEMBLY WITH OVERLOAD 

Page 9 



SECTION 573-116-800TC 

(fi_l(J5,12~1 /}(1:{)1,245~· I m~~ ~ 
\l((_{} j ' ' ~- - 151885 - 3598 

' -- -- ()~ ~. ~161347 : ~i~~ 
30699'1.-- @~-- 1 til"'"' <D1512~ t: \_15188;-l I W'~~/ 

U I I / 

d~ ,_ ~1~~~ : : (;-1;;:::, 
// o;;;5~!>\l~~~ ~:~::;: ! ! :c7002 \ 

/ ../'! 151237 ~ ~ 17 ~-~ ., .!r @~ I 1:1;9~~~~ t}~ ama r---J? ~r:~ 
101386 - \ \lo/" ~--- -~® 

@ . t. // I ----- · I 1 
1 €1- 151{41 161347 : -- --@® ~~~~ - ~ ----!~(~ I -} ~ 
1 ~ 151329 1(!!1- - 1 L_.','Y 3599 

• J. 
15

3639 1 ---...J -~ 90951 

6> 151 886 7002 - ,. SpodfkoHoo 5661 S ~~ 71073 2191------ <D d E rly Design 
""- 51657 1 1 Use on a 1 1178 / 1 ----- Goo• A.~mb1y 

155750 / 

~ 154135 2338 MOD1F1CAT1~~0~~'o rg, '.".~';'1f~AT~~~1~ELAY 
FIGURE 8. ~5ECHANISM ON KE 

' [163440 (7 .42 Unit Code\ Code) <D154662 151346/LJ63460 (7.00 & 7.50 Um r --{jJ \ fJ ___-
~ 151126 104827 / '"-!!... I / 

I
I 104827 ~ l...J:f- 11 151724 

I I 2191 I I G- --l"i"l {/J 
8330 0 l / . n shaft 

'--._ I Early Deslg voilable, order 
-- ., ~ 1oog~ o . K"• ----------- : ~ ;

952
68Modification• 

1 
--l r--.._ I 

2669 1 -----J ,1 

lli:\ .d. I I 2669 / ' _.-----151712 ~- w---&-3438 a I I @-" _,./ ~ 
m"'/ a---- 11--- ~ //_--

/_' I / 
151725 ~ 151725 l-/ 

; u-----

1 1 _,..,"',"'. ~-.._jl . ..,.,. ·~ L-" 

1 ,--2669 _, 
I/ _, 

@ .,.,.,." . _,. 
I _, ,_, ... 

Page 10 

FIGURE 9. 

!}J154663 

151631 

2191 

<D 195268 Modification Kit to Add Shaft. 
Note: For later design Gear Assemblies See Figure 40. 

IN TERMED lATE GEAR ME CHAN ISM 

'.· '~ 

~\ ,. 
'~)"·. 

) 

,) 

c) 



(" 

( 

( 

(, 

( 

( 

(,, 

ISS 3, SECTION 573-116-SOOTC 

v-151692 
151692 __'rf 

2191 •t;;~ 
,..---~-~ ~ ~-- -..., 

151112 

·% 
,~~@~ 

I 

119652 I ®---l 

151857 I 

119652---

' 76299 

FIGURE 10. CARRIAGE RETURN MECHANISM (MARK II) 

UJ­
~ 0®---

3438_} ---
119652 - c-

151159 

' 2191 

,-151692 ~ 151692 

----2191 

0-

119652 --c _ ::-.,_ ----

~151859 
_.--151352 

,i 151658 
•.·:.¥ ~ 
4703 : 

~-----151115 

152122~ 
' -

--- // -.. / -.. / -----._,.,.. // 

,...,/-­
/ 

FIGURE 11. KEYBOARD LOCK AND LOCAL LINE FEED MECHANISM (MARKII) 

Page 11 



SECTION 573-116-SOOTC 

153116--9 

151223 
151227-

3640\ / 
152893 // 

~~ 

-151325 

151045-~ 

·~7 ~- / ~;~~~ ~3599 c:: . ~ 
151014 - ~ -- • 

151036- /- I "' </=---·)~-;;;--~-=....::..~-:::. ... :;:,-;--... _ ..... _ ... .:A,..,.,~~ 1

s1o"~-......._ #V~2191 ,,l02_ 

Page 12 

~---/ ""--151692 

DESIGN PARTS -~ . EARLY 

/~~3599 
/ . ~~<D151841 

~ [!"fr:~ •;!; ~~-·~ '-;..~:.-:.. ...... . r,.,,. ·~ ~ ... 
/ ............... .... ...... ~ 

·-::::~~-'?"l."r.-...... • ~-· ' 151844 • 
~ ' --:--·· .... . .. , 

,-..,-, -..., 111343 ··:·.~';.;_;_.,:{!!>•;1/x Q) 151842 -o-, ' 11 07 43 --:::;.;.y 
"151637 -..............tn--~-----151848 

""--fl'w 
9) No longer available, order 163647 and 154081 
®No longer available, order 154081 

FIGURE 12. KEYBOARD MECHANISM (MARK II) 

. .. """} . 

") 

:> 

.. ) •... 
;;.' 

.l 



(' 

( 

( 

( 

( 

( 

l 

ISS 3, SECT ION 573-116-SOOTC 

153444 (LINE FEeD) v~~~f' i-~ 
\'00 
-411@ 

153112 

\ 
L£7.EIL7 

Q \ 
•._ __ , 11--.......3598 

2191 

'9 

3598-~~ ,•-~ 
2191 

-- I ~~-·=· ==- _'1/ 

I 
I 

I 
I 

- I ____ _j 

II I -W" --&- --·.--
\ L2191 \_139555 

..;;10-'7 

\...:::3598 

;fi23761 (Red) 
23762 (Green) 
23763 (Black) 

<# 

r-00~13 

Ll53110 --

151346-'\\ 
7002.__® 

, , ~ 
I I 

/ I 
{. __________ 7 

I 

I ~ 
Supplied w/323708, 323709, 

and 323710 

121244-te . 
' 

, 

t/ ~ ., 
100149- \ 

\ 
\ 

\ 
\ ----

\ 

• ' ' • 

~~ 
~ 

" 

q/116 
' ' \ 

I 
I 

2191--.jp 
3598-@ 

:176087 

'\;j I ' I 

0 ~ \~ 
f v== [l?. ] 

) 
rt23708 (Red) 

23709 (Green) 

\~ 23710 (Biook) 

\ 

2191---~ 

163962 (TTY, TEL) . 

153117 
151658-\ 164132 (Has provision for TTY & TEL switches) 

FIGURE 13. BASE MECHANISM (MARK II) 

Also see Figure 14 for other variations on 
the Bose Mechanisms. 

Page 13 



SECTION 573-116-800TC 

® 
I 

91683---· 

(S"ppllod w/1<8626 ~ 

·~=-• 149934 
114478-\ 

~upplied w/160370) ~------ \ 
~-91684 
~\ (Supplied wi-th 160369) 

~194436 (Tope Feed Out) 

@ 

160370 .t.. ~-114478 
~ IZ) ~ ~ ~~"ppll•d w/160369) 

=---=- ;;;:---_!!!!~ 160369 

. 93075-~ JJrn. 
(Supplied with 73180) h@ ~--139564L 

120175-~ ,:----13956~ . 

~-··"" 1n070- (!) with 179183 
(Buzzer, Alarm Rei, MO!'.itor) ~ 

~, 
'---

, __ 

'\ 

@-.....____114478 "th 160369 \ lied WI 

~
~~ 160370) 

~@160369 
~160370 

'\ --
\ ---------~--- 164132 a::? 
\ ,___ \ \ 

~ 1
-- \ 

- -----..:. 114478 ® 
91683 - ~--(Supplied with 155023) (Supplied with 73180) ~ 

<!> 73180-- oo ~179183 --~ ~--151637 
120175 ~\ ""' 

.?'),1557,. ~55753 ,..,.-~,/~11'4328 
\ I ' \ '\ 

~151637 

4
153119 ~-'' --'"'" 

53120--
3121....-- -_/ J --:::::.J 

53123 
3122 

53124 

I 
I 

I 
I ' I . 

I 
\ I 

\ I 
\! 

\ 1 3640-~\ \ 
\ I 108102- \ \ . v \ \ 

\ \ 

\ ', 

\:----
\ --
\ 916;;;- ----- --=-

~
ed with 155023) - ~ 

155023 
<D 177071 Coble Assembly 
® 194435 Coble Assembly 

FIGURE 14. RECEIVING-ONLY BASE COVERS (MARK II) 

Page 14 

~, 

") 

'")··. 
/[ 

··"·)' 
"~'i 

,) 

.,~ 



( 

( 

( 

( 

( 

( 

153116(8a~Q 
192538 (Keyboard)) 'tj1 

ISS 3, SECTION 573-116-800TC 

® L © 

~ L_, ,_:liJ ~ ~~ -- / ( )J -~-- ,... __ J 

-- ...fe:- -~ y'u,~---
1 / :t .__~ p I'- <..17 -J) : '} 0 ~ ,_.t; /~~--. cy, ~ 

/ ,:; -:> ()p ;;' ""/'1) .t- C ( '< ,- ~ 'l /_:; I I 

---~~-::_--_ ~ /:/ /~/ I I 

---:~:::_-:-_ // /'~ ® f8\ ©I • 

"--~5~7~9.-/t---- -,- .... ,-
f...- .., p \ -- ~ / J 

/ / 

............. E._ /,/ // / 
...... :- / /; / 

-,--< -~,/ / 
BASE---; 

l 

---- I'' / -:::::;"::_....._'-._.// ~ / \V c I ---::->-:p ® 
117608-----~ - - KEYTOP GUIDE PLATE 

KEYTOP PART KEYTOP PART KEYTOP 
DESCRIPTION NUMBER DESCRIPTION NUMBER DESCRIPTION 

E 3 151294 Q1 151292 w 2 

I 8 151299 R 4 151295 X I 
M. 151319 S BELL 151303 y 6 

0 9 151300 T 5 151296 CAR RET 

p 0 151901 u 7 151298 FIGS 
L__ 

KEYLEVER ASSEMBLIES KEYLEVER ASSEM. 
MOD. KITS 

I, KEYTOP u 0 a:o -o~ KEYTOP "<~""" "<~""" oo"" PART ARRANGEMENT M<( ~<( ~~ ~~ 0. 0 

5~ "'2 N- N-

DESCRIPTION NUMBERjARA ARB!ARC!ARC "'U oou oou 
-<>< -<>< -<>< 

<( <( <( <( 

A - 151302 X X X 

A t 152001 X X 

B ? 151317 X X 

B 5/8 151909 X X X 

B@ 152002 X X 

c 1/8 151907 X X X 

c 0 152003 X X 

c : 151315 X X 

D $ 151304 X X X 

D I 152004 X X 

F I 151305 X X 

F 1/4 151902 X X X 

F- 152005 X X 

G & 151306 X X X 

G\ 152006 X X 
H I 152009 X X X X 

H STOP 151903 X X 

H • 152008 X X 
J .. 151308 X X X X 

PART 
NUMBER 

151293 

151314 

151297 

151311 

151312 

!tl: / 

~-' 

KEYTOP PART KEYTOP PART 
DESCRIPTION NUMBER DESCRIPTION NUMBER 

LTRS 151320 <DKBD LOCK 151289 

LINE FEED 151321 CD BREAK 151290 

<DLOC LF 151286 <DREPT 151291 

<DLOC CR 151287 CD SEND 164434 

<DKBD UNLK 151288 CDRECEIVE ~4435 
---------

<D Red Keytops, all other Keytops ore 
Gray- Green, all characters are White, 

KEYLEVER ASSEMBLIES KEY LEVER ASSEM. 
MOD. KITS 

0 a:o 
KEYTOP 

I. KEYTOP 
PART !A.RRANGEMENT5 ~~ "<~""" ~<( 

oo"" 
~~ 

-o~ 
~~ 0. 0 

s~ 
NE N- N-

DESCRIPTION NUMBERjARJI ARB!ARCARD oou oou oou 
-<>< -<>< -<>< 

<( <( <( <( 

J I 152010 X X 

J I 151904 X X 

K ( 151309 X X 

K 1/2 151905 X X X 
K ,._ 152011 X X 

L ) 151310 X X 

L 3/4 151906 X X X 
L \ 152012 X X 
N 7/8 151910 X X X 

N ® 152013 X X 

N I 151318 X X 
v 3/8 151908 X X X 
v <D 152014 X X 

V; 151316 X X 

z " 151313 X X X 
z + 152015 X X 

No Symbol 151,322 

- 152016 
···-·)(_ X 

L .. --

<])When odrering the 151739* Identification Screw, include 
the two or three letter code identifying 
the keytop arrangement. 

FIGURE 15. KEYLEVER ASSEMBLIES 

Page 15 



SECTION 573-116-SOOTC 

Page 16 

KEY TOP 
DESCRIPTION 

A 
A 
A 
A 
A 
B 
B 
B 
B 
B 
B 
B 
B 
B 
B 
B 
B 
B 
B 
B 
B 
c 
c 
c 
c 
c 
c 
c 
c 
c 
c 
c 
c 
c 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
D 
E 
F 
F 
F 
F 
F 
F 
F 
F 
F 
F 
F 
F 
F 
F 

II 

+ 

? 
@ 

RUSH 
OFF 

% 
& 
* ,. 

EJT 
' 

DZ 
@ 

II 

¢ 
TAB 
ON 

W-R-u 

II 

114 
% 

ON 
c 

112 
¢ 
& 
( 
+ 
0 
? 

0 

e 
OFF 

I 
& 
¢ 

BO 
TAB 

II 

% 
II 

¢ 
& 

314 
f 

CHI 
'N 

TAB 
DATA 

" * 
F 

PART 
NUMBER 
1S4530 
157329 
157365 
158418 
158438 
152133 
152136 
154525 
155034 
157342 
157345 
157354 
157334 
157944 
157961 
158414 
158417 
158419 
158434 
158443 
158452 
164457 
154523 
155035 
157321 
157339 
157343 
157346 
157945 
157957 
157964 
158410 
158420 
158441 
154531 
155038 
157322 
1S7326 
157331 
157355 
157956 
157967 
158421 
158448 
158455 
157940 
154520 
152020 
152130 
155025 
155036 
155040 
157347 
157364 
157963 
158406 
158408 
158409 
158413 
158433 

KEY TOP 
DESCRIPTION 

F 113 
G 
G 
G 
G 
G 
G 
G 
G 
G 
G 
G 
H 
H 
H 
H 
H 
H 
H 
H 
H 
J 
J 
J 
J 
J 
J 
J 
J 
J 
J 
J 
J 
J 
J 
J 
J 
K 
K 
K 
K 
K 
K 
K 
L 
L 
L 
L 
L 
L 
L 
M 
M 
M 
M 
M 
M 
M 
M 

,N 

ON 
' TAB 
~ 

TFO 
FO 
i 

OFF 
• 
i 
+ 
CFF 
0 

? -FO 
& 

J 

YIP 

-¢ 
BELL 

X 

ON 
112 
* 
% 
YO 
Yd 
II 

TAB 

& 
K 

NYC 
STOP 

' 
+ 

& 
L 

? 
ATL 
OFF 
STOP 

• 
% 

II 
00 
( 
M 

PART 
NUMBER 
158435 
157323 
154527 
154532 
155037 
157348 
157356 
157359 
157955 
158422 
158444 
158454 
151307 
152007 
157358 
154528 
155026 
157360 
157968 
158431 
158440 
152134 
157349 
157362 
152017 
152018 
152132 
154533 
155031 
157320 
157340 
157341 
157958 
157962 
157965 
158423 
158447 
154521 
157338 
157350 
157363 
157941 
158424 
158453 
154522 
157947 
157966 
158425 
158436 
158449 
158451 
152019 
157335 
157952 
157366 
157954 
157969 
158426 
158432 
154526 

KEY TOP 
DESCRIPTION 

N • 
N OFF 
N 
N 
N 
N 
N 
N 
N 
N 
N 
N 
p 
R 
s 
s 
s 
s 
s 
s 
s 
s 
u 
v 
v 
v 
v 
v 
v 
v 
v 
v 
v 
v 
v 
v 
v 
v 
v 
X 
X 
X 
z 
z 
z 
z 
z 
z 
z 
z 
z 
z 
LOC 
LOC 

BELL 
ON 

' HERE IS 

" * 
START 

% 
I & 

@ 

+ 
• 
l 
¢ 

TAB 

~ 
ON 
I 
s 
II 

STOP 
7 

% 

* 
II 
¢ 

& 
X 

" EA 
0 

® 
) 

. 
t 
II 

FO 

TAB 
ON 

OFF 
% 
z 

VERT 
FO 

RLF 
B SP 

\\ 

FIGURE 16. KEYLEVER ASSEMBLIES (Continued) 

PART 
NUMBER 
1521311 
155029 
157353 
157357 
157942 
157946 
157949 
157951 
157959 
157970 
158412 
158427 
151301 
158450 
152131 
157367 
154535 
155030 
157328 
157351 
158439 
158445 
157327 
154524 
152139 
157325 
155033 
155039 
157336 
157361 
157943 
157950 
157953 
157960 
157971 
158411 
158415 
158428 
158442 
154529 
157332 
158430 
152135 
155027 
155028 
155032 
157337 
157352 
157344 
157948 
158429 
158437 
153283 
153284 
152137 
154534 
157330 
157333 
158407 
158416 
163852 

.. .. ,, .. ·· 

) 

. '")• .. 

""; 

<) 

... J 
'•" 



(' 

( 

( 

( 

( 

( 

90260 

152493 1 
~ ~' 7652 

151057 fl~ --~-
151225~~J~~----- ~ 

~ ~ : : -~--l L..-+--- ~ I 

~ I i 
101796-------\&j 111767 : I 

153887-~-
<<;~:: .... 
151213/ 

I 
I 
I 
I 
I 
I 
I 
I 
I 

_:{:-~,-' 

ISS 3, SECTION 573-116-800TC 

151217" 
151215'" 

®151216-....~~~~ 
119647 -~,~ ll~7 

151217 l, 

®Early Design detent is no longer 
available. Order 153887 

151066 71073 151099 I 
90791 ~ _r·J·V~~ 
,-,~~ 

r-

<D To be Discorded when 151887 
Repeat on space Modification Kit 

is installed. See Figure 22. 

FIGURE 17. SIGNAL GENERATOR MECHANISM (MARK II) 

Page 17 



., 
(J

l 
V

I 

~
 

§ 
m

 
(
)
 

.. 
-1

 

a; 
~
 

,-
--

--
--

--
--

--
--

--
, 

0 z 
~
N
 

\ 
I 

(J
l 

8:
"'

 
I 

\ 
.....

, 

I 
/ 

'<>
 
~ 

w
 

~
)
~
 

\ 
I 

.!..
 

\ 
I 

0::
 

I 
I 

I (X
) 

\ 
§ 

@
)
 

\ 
(
)
 

\ 

~
~
 

I 
(J

l 

"T
1 

I 
G

) 
\ 

c 
\ 

;;
o 

.....
, 

\ 
m

 

y 
I 

ro
 

\ I 
V

I 
I 

~
 

I 
w

 
(J

l 
G

) 
.j>

.. 

z 
I 

(X
) 

~
 

\ 
)>

 
I 

I 
~
 

r-
\ 

I 
G

) 
\ 

I 
m

 
I 

\ 
z m

 
I 

I 
;;

o
 

\ 
\ 

o;
 

)>
 

-1
 

I 
I 

~
 

0 
\ 

I 
'(

)
 

.j>
.. 

;;
o 

I 
I 

I 
3:

 
\ 

I 
m

 
I 

0 
I 

(
)
 

.....
. 

:I
: 

\ 
f:;

 
)>

 
\ 

z 
\ 

~
 

V
l 

\ 
.....

, 
3:

 
I \ 

3:
 

I 
)>

 
\ 

;;
o ;o
; 

\ I I I \ \ 
\ 

I 
\ 

\ 
\ 

\ 
(;

;I
 

I 
\._

 _
_

_
_

_
_

_
_

_
_

_
_

 j 

fr
®-
~~
;l
 

l 0
1

 

0 
~ 
~
 

~ 
I 
~~

 
0 "' ro 

0
. 

N
O

. 
.j>

.. 
0

.'
(
)
 



" 

(
'< 

( 

(' 

( 

( 

( 

( 

--~ 

I 
151098 

FIGURE 19, 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
l_ 

r------
1 
I 

110743 
/ .151056 

--- k_-151( ------ - .,( / "'" 
-- -r.tfiiilllt'iA... - -

- ....f'iif&J 119648 

151059 151222 

~ ~-151395 

--151190 
/119649 

~ r,2034 

/ 
;1:~10743 

-·- -fd+t,~ ~x:.2 ~~ 

2~3/y~ 
110743 
152814 

SIGNAL GENERATOR MECHANISM (MARK II) 

Page 19 



SECTION 573-116-ROOTC 

FIGURE 20. 

Page 20 

... 

~;cp 
~~~~~83~~~51184 

0" 110743 -~ I' I I 
<D 1 538171--~ © : ®1~~~ .~ I I 

<D1951861__ ~-93118 
®·151731r- l'i 

Y
~~~~~~~-~~111664 

153624 'l 
151170 

--------

,. (J~151053 

151188~-'1~151398 
119649 ~ 
86079 

SIGNAL GENERATOR MECHANISM (MARK II) 

;;, 

!---. 151152 
-110743 

-2034 

I 
I 

® 

(Ref. Mounting 
Plate) __ I 

~....,_ ,,. 

<D Peculiar to 153624 
Contact Box Assembly 

®Peculiar to 151170 
Contact Box Assembly 

c'· >' ,_, 

''''···.·. , 

'') 

.·~)'• 
~w.-: 

,,) 

<J 

·~ 



(" 

( 

( 

( 

( 

( 

( 

ISS 3, SECTION 573-116-800TC 

: ---""-<D 125181 
I 

® 152815-._ I 
~-\ . \ <D2191 

<D 153627 

--: \k nr g-80581 

,.- ·,., I (Ref. 152814 
,' .' . ', L See fig. 19) "'- 10 
I I ' -. ,• •-\ I ' - • ,., ,'?"'"Y'\. ' ', ' ";' ; •. \ u;:tF · ·:;- 119651 , , , -. / : -· , , , ..,. . ..._,- © I 

' ' ; , r 

(Ref. 151096 ', '., • · ': ,' . 
' ' - .u. . 
'' ~ ' - / 

'\ . --
·, • --- --- 119651 < .. _.,... / 151218 ............. 

~ 
Specification 5796S 

<D Peculiar to 152333 
®Peculiar to 153902 

FIGURE 21. 152333 (ELECTRICAL) AND 153902 (MECHANICAL) MODIFICATION KITS 
TO PROVIDE LINE BREAK MECHANISM ON KEYBOARD (MARK II) 

151846~ 

~ -
77063\ 

~ 
-I 

I 

I (Ref. 151096 "" , _____ ', 
See Fig • ..!?) _ J, / .-. ', 1 

~ ::::: 
~82463 r 

. 6···, -- . ·.' • I 
' , \ ,- , . I ' 

' ', ("7~\ \ / /,' _ _, 
' ' ' \' , -' ,, - / r 

' .. -' ti':\ /' -

"<- // ®-­/, 

// ~---//.-- J ----------~) 1,' 74722 -· '' '--

Specification 5690S 

~---·---

-- • ~ "-153845 

FIGURE 22. 151887 MODIFICATION KIT TO REPEAT ON SPACE 
MECHANISM (MARK II) 

r:::.-. 
h' '"' t:~ 

Page 21 



SECTION 573-116-800TC 

~~ 

" STEEL PINION 

FIBER 
/DRIVEN GEAR 

~{(~---_-_ "{b 
I 

['""'~~ ~161301/ 
SUPPLIED WITH 

NYLON GEARSETS 

REF. 151896 AND 154663 

GEARSETS 

UNIT SET NUMBER PINION 
WPM OPM BAUD CODE FIBER NYLON TEETH STEEL !NYLON 

151060 161293 14 151130 159278 

60 368 45.45 7.42 <D159660 307S50 10 (i)159661 307844 
®161111 14 ~161106 

65 390 45.5 7.00 173795 14 173794 

6'7 404 50 7.42 
152766 194927 13 152765 194925 

<D159667 307851 15 9159663 307848 
71 428 50 7.00 163504 18 163461 

75 460 56.88 7.42 
151075 161294 17 151132 159281 

<D159675 14 i)159665 
110 11.0 151100 161295 20 151134 159284 

100 600 74.2 7.42 (i)159700 307852 20 D159668 307846 
20 kDf53993 

107 643 75 7.00 163505 24 163463 

<D Used with Synchronous Motors operating at 3000 RPM on 50 Hertz 

®Special Gears For LMU 10 

FIGURE 23. GEARSETS 

-~ - -_ ;;> ~' 043-4. , -,• j "---11 
,/ .:r:~ ~110743 / ------;. __ _ ...-- "" «> ~ 

, \ 
,' U 1 

/f) •.- .. -:;-' ,. . ... 
(,;;':'--->,________ -- ~:1_ 
I 
I 
I 
I 
t t. -; , ____________ _ 

--. 
... -----_--.;. 

:;-1--/ 
II I 
1:,__ I 

I 
?t 9 ,. ----- ./ L._ 359 --------l!!v ----" -------- ~ -------

(Ref. Base) 
·151342 ' J~ 

~ 
®155751 

~ 
......__ NYLON 

"PINION 

,, /NYLON 
/ DRIVEN GEAR 

GEAR. 
TEETH FIBER jNYLON 

96 151131 159279 
57 i)159662 307845 
96 151131 
100 173793 
81 152764 194926 
78 D159664 307849 

117 163462 
93 151133 159282 
64 D159666 
84 151135 159285 
70 D159669 307847 
84 151135 
104 163464 

to Base 

FIGURE 24. 152343 MODIFICATION KIT TO PROVIDE END-OF-LINE 
INDICATOR (MARK II) 

Page 22 

1 

')'' 
'~<''l·.·· 

)' 
.,-

')''\ 
'··t',r-·/' 



( 

( 

( 

( 

ISS 3, SECTION 573-116-SOOTC 

320410 

Specification 5795S 

FIGURE 25. 152334 MODIFICATION KIT TO PROVIDE PAPER FEED-OUT 
MOTOR STARTING MECHANISM (MARK II) 

<D 153672 

~()~ 
G "'125181 

' 

I I) 

®"/ -151657 

~a~--
151329 • --------·---~---- r 2191 930112 

.....-- 125241 - • 0 __ .:,._ -@ -w/ -
~--® . _j 

~..........._ ·100149 98 
............_153109 

35 
-®:®-

3598--- , ----------

2191 --- ~2191 --------------
, ~-

139555---
-~ 

1047/ 

<D Peculiar to 152344 

FIGURE 26. 152911 (LESS SWITCH) 152344 (WITH SWITCH) MODIFICATION 
KITS TO PROVIDE SIGNAL LINE BREAK MECHANISM ON BASE 
(MARK II) 

Page 23 



SECTION 573-116-SOOTC 

Page 24 

---., .... ~-;...---..::--~:::.-........ --~ 
... ---- --~--; -;;- ,....:-..!J) 

// ,,.~(' I _,-' ~--
...,.""" \.:;--!...._ ,.,"" II 

," <-:-> ~--~ .... ~' ~~ ~~, ,.,.._....,_ __ r::::::-.:::::-""""-- ~-:--" I __ .., ..._ -....-""::::...-- ~ 
1!'1 --..._...__ :-....... ~ 

I •,:• -::::...-..:::--._~,:, 
I '' ~,, 
I !,• {1', II 
l. 001 _,-'<.:.J \I 

- / - ~ 

--< " 12) _, -- ~. _ ''-(Ref. 1531 / ,, 
--JI 

,- -
I . -

I -- ,..._ 
-- I / - .... __ 

I -. 
I I ~ 

I .,...t-, /1 

I 1-1-1 t/ 
I f' I ) '' 

1-::::::.-._ '-J/ ,"/ 

'
~~.:::-- I I 

-. ~- / I 
I ---=-.::::---=-~--. /,'----(Ref. 153117 ancl164132) 
1 . ·-":~:;:;~ I 1 

-.:.=-~. II 
\ ~.::;.I i 
\ -, 
\ /?-- -~/: ---153590 

I (I ~ 
,. . I r-7\ 
--- f L.-.-' 1 

-..;;. ...._ -...L-tl'" 

153591}-
lt:: lit - 153589 153572 

FIGURE 27. 152342 (LOCAL-REMOTE) SWITCH (BASE) 154681 (PRINT 
SUPPRESSION) MODIFICATION KITS TO PROVIDE SWITCH 
ON BASE (MARK II) 

320410 

I 
"'iP 

<D Peculiar to 152342 
® Peculiar to 154681 

t') 

) 

.) 

'). 
,~'' 

'" '~~ 



(" 

( 

( 

( 

( 

( 

11151692 

~~-~ 
,./2191~ -

~,-----1 

153284 

I 

// 

// 

I /,./ 
~,. ..... 

~
-f)~93758 

----- 153266 
--- _/""153248 

153265 ~ 

-, 

(Ref. 153264 
See Fig. 10) 

. ~ / 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
L._ 

1553, SECTION 573-116-BOOTC 

/153273 

... ----~ 

~ '-'--'i) 0 73035 

'\..._73035 

,...__ 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

--.. ~ .. 
~: _,. 

.. "' .· ......... ~--\ 
,,.- .,::· ·:.,..:O• • .·. .' __ (Ref. 179383 
:; : >•···->-. •.. ··· · See Fig. 10) 
: ·~· .;'· J .... 
~ ,._~__. ~· . _,,• 

'• .. I ~;i._ r----J 1 ........ •• 
I ,,. 

I 
I 
I 
I 

I 
I 
I 

I ~: ... l. 
I ·--~ 
I ;" 
I : 
I : ; 
I j ! , ... -:·: 

I 
I 

I 
I 
I 
I 
I 
I 
I 
I 

I • i ' :. 

~<~;:~;~:~;;~~~ 
\ : 

I 

-- I (Ref. 151857: · . ...::....~-- .. -
119652 -~ ___ :;.;;.i.:: ~ ~ . 

........ -.:'- .... -........ 

___ ,_ 
I 
I 
I 
I 

See Fig. 10) : 
I 
I 
I 
I 
I 
I 
I 
I 
I 

......-/1 
I r-7603 

Specification 5765S 

I 
I 

• .J I 

---- ___ .J 

... ---

FIGURE 28. 152918 MODIFICATION KIT TO PROVIDE LOCAL BACK SPACE 
MECHANISM ON KEYBOARD (MARK II) 

Poge 25 



SECTION 573-116-SOOTC 

153249 

92626----{)a. I 2191 

~-- ~~~~1, -- ~~ 
--- II 

----- I I 
----- I 1 3598 

3598 

2191 

~--- I 
---~ 

~ 1 151631 

1 

l '@-. ~50932 
51692 : '/ ·; 

~ 
t_ L,,!b~ 

r---------...J I 
I 
I 

~ I I --,~1 I 
.: I 

I 
I 
I 

/93758 
,_.Q 

fjl- ... - ...... 

/~ 2191 - -e -- ,,_ 153247 

153246 ,_, __ 9:~ ~~153248 

-..J 

119651 

--~~.~~~-:;.:.~- --- -- ·•'!']ii·, '!!' 

~--~,----~----~ r;;.-~- -
-------- . ' -:.:--- ! ! --- :: ---, /,: 

---- '; ,-- _; ; ~) -'a ', ··.-:·· ·' --·- ! i;r- : ,;,~· ........ ··' fi>·· •• - -· ,, t~· '-f ~ .• ~~¥· '!~<- ----
i.f>. " ! ~- -- .... ..,...~~.,.·"~ '~"'' ,,., --- ... / ./ : ~-~.Jt~: --- ~ ,.... ,.," ,>-¥ . t~~- --- 1.!•"' .:!-' •• 

.: .. --.--.:. -~' --- .- ---- .-· -----........ ... .·· ,~ ---- .. ·· .·-' 
.. --.. ··· .-:~ 

·~·~ \ }.~--_. ~ .. \ ....... -"' . -"·~" . ·-...; 
........ __ .. 

------ -.$ .,-·, .. ,·""-~· ---- ---- -r. ... ..... -- ,,.•· ., .. , ... _,.-F ).l'>-' -- ...... /' ..... ---· . "'1!'- ------.-
'·· '.:_·:_-::·---~·~:~~---~--~~- ----- .- 153245 

fr .... __ _ 

-:1-: ... :.::- .... 
if'' • ...-::~-::.-.,, ,;;., _.;JJ:·--. 

·~r,· - --- -----·.-.-;:,--. 

I ,....-..-1 
~,.. ........ 

119652 _j ... .::-·J..&.I 

Page 26 

153243 

Spec:ification 5765S 

FIGURE 29. 152916 MODIFICATION KIT TO PROVIDE LOCAL REVERSE 
LINE FEED MECHANISM ON KEYBOARD (MARK II) 

''. ' ~~) 

) 

.) .. ' 
> 



r 
( 

( 

( 

( 

( 

( 

ISS 3, SECTION 573-116-SOOTC 

320242 

(Ref. Distributor Intermediate 
Gear Shaft) 

(Ref. 164975) ,.(.,

1
.,,. 

...... f 
\ 

,-d.:.\'' 

,,.-"' 
/ 

,., .. "'"' ........ ,,. ,., 
;"'" ,.,,,. 

, .. "' .,," 
,-:!~;: ..... (~ .......... .. 

/!, ........ ~ .. \\ ,, Ut';. .... ~\\\ ~~ ,, 
( ••,, )~II 
' J··-~ ~"' .... :::::, 

DISTRIBUTOR MOUNTED GEARS 

'"\ "/"' 
(Ref. Motor 0 ~ 

Shaft) 1 (")\ 

\ ~<J J 

A_fiJJ~J/ 
\~-/ \ 

159287 

KEYBOARD MOUNTED GEARS 

/ 
/ 

7~ 

('~, 
I ~ 

I ~ 
\,."" ~ lj 

(/ ' / 
I '.....____.,. 
I 
I 
I 
I 
I 
I 

) 

FIGURE 30. 320236 MODIFICATION KIT TO MODIFY KEYBOARD WITH 
DISTRIBUTOR FROM 7.42 UNIT CODE TO 7.00 UNIT CODE 
OPERATING AT 8.05 BAUD 

320243 

I 

Page 27 



SECTION 573-116-SOOTC 

/<D 155859 

v .--<D 155861 155052 

I 

152465 

___r;53622 - PURPLE (APPROX. 5" LONG) 
/ ~53803- SLATE (APPROX. 5" LONG) 
~ 

164327 
(APPROX. 29" LONG) 

--- 6342 - (APPROX. 1" LONG) 

<D Supplied w/152465 

FIGURE 31. AUXILIARY CABLES FOR KEYBOARD OR BASE (MARK II) 

Page 28 

,, 
'"' .. ·· "c·, 

····.·)· 
/ 

• .. 

'').· 

) 



( 

( 

( 

( 

( 

( 

( 

ISS 3, SECTION 573-116-800TC 

151692 

41325 ~2191 

l. ~ ~ ',,_;/ 

q--153116 
\ 

\ 

I ...._ 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
l, 

(0;y:·-.. - (Ref. Keyboard) 

\" ./ 
··~-J 

~ ' 
~117608 

125122 

<~/ ... ~, 
124999 

139012 

155741 

-d 70071 

' ' ...... 

~27263 
.......... / ............... 

' 
....... , 

<-­
...... 

'-.... 

...... 

...... 

-----
....... 

....... ...... 
...... ....... 

....... 

151618 ............ 

4707"'.. ...... ...... ''I 
"""@) 

155739 

...... \ 
151658 

/.707 

1//;2 15 

' 2191 " ........ ,, / 151~ 
~--~~ 

I 

t 
89897 

l / ... ' 
<3i) 31636 

~ I 

~
I 155744 

/ 
I 
I 
I 
I 

Specification 5862S 

... e--155743 
......... 

.... , 
......... 

FIGURE 32. 154783 MODIFICATION KIT TO EQUIP A KEYBOARD WITH 
OFF-LINE CONTACTS 

119~7 

...... 
...... ...... 

....... _> 

Page 29 



SECTION 573-116-800TC 

153631 '\ 

~ 

151354 

93117 \ 

113980""' \ ~ 119467 

' ~ ~~-~ 

111409-W 
3640-@ 

104807-®, 
~-

42661 

' 42661 

~ 

Qll 42661 
Q~ 

/74291 

~~101714 

FIGURE 33. 154783 MODIFICATION KIT TO EQUIP A KEYBOARD WITH 
OFF-LINE CONTACTS (Continued) 

Page 30 

,, 
'~ 

'') 

,) 

) 

~J 



, 
' 
!, 

( 

( 

( 

( 

~~ 

1553, SECTION 573-116-BOOTC 

~ElY_~~~ ·----- ~~ 
I 

,_. 
I 
I 

I --1 
, -r --

1 -
: .J l 

" "' I /_..-1-..J ( / 
) V I I )( 
1 - \ 1/ ;/ ---- - / / ......._---:::....__ I / 

----- / I 
---- I ., -.....--.... ,,"---

\ --~---'1 
\ /; 
\ ,;----.__. 

\, I I 
\ I I 
I I I 
I I I 
I I 1-

r--

1 ' f--. i --~-
t ~ -153590 

I I 
: I 

-- I --.J 

-._ II /1 

/

.._- .._ I ~--_..) - _,_...,./ 

r684-

Supplied w/158358 z91683 t~ 

-----158362L158361 
158358_; -tift;;.,.~·-- . 

Ref. 153117 and 164132 

FIGURE 34. 158359 MODIFICATION KIT TO PROVIDE BUSY KEY SWITCH (BASE) 

119653 Iii(_~ 

;----@~ 
I 
I 
I 
I 

- .......... __ 

\ (Ref. 154000 -
1 'See Fig. 37) ""-.,-- _ 
I 7 -
I ., i'~ 
I _,.-

1 "' 
I /' 
I I 
I I 

I / ,~, 
I -

.,._, ~~ ... -::::::-
I r.-; ,.._ -

,!.. ,:~r ,, I I 
I I 
1 I 
1( 

"" I ,_/ '( I 
1',.. I I 

-""' ... I I I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
L __ 

-- ... ,_...... : 
1- -.sl 

---

- I 
' I 
I 

-, 
I 
I 
I 
I 
I 
I 

~ I 
---J 

~Q) r,.., 162333 

CD Peculiar to 178594 
cY Not port of 178594 or 

154171 

FIGURE 35. 154171 (MARK Ill) AND 178594 (WALL MOUNTED) 
FUNCTION BAIL ASSEMBLIES 

Page 31 



SECTION 573-116-800TC 

/' , _____ 151M8 

151686 ~ 8--~~~ 110743- I ____. 

121243 '-......_~ ~ ,..-.... _....----Ref. Base 
==-- .., ............ - r..:;.; ........ 
......,... I ..,.., -;-, 

.J. -, ... -:t"'"' . .r·.,'i. 
I ..,. ;:;'"' ),., ~;//-·~::.. ./?'~··.-.. ..J_'l! ,.A"" .. ~ " ,Y If"/ ' -.._ . 
I ,,,.,,., J.;..:--"'•::::-.:~·· ••• ,,~, ,_;! .. '..:~ 

............................. ,~ J;···.... ·~": .... _~ .. -.:?"'--- 7 
""'"""""' .... ~., *'~ I'-.. ~ ,,.,, -~I ""'.r:.~ (AI¥ 

,...,., '"' 'II -., ,_ ·~·· "~"''•"" I r ........ :......... .,.,.;, -~ 1 
: ·--.-.-.-.~ .. ,_, r/ I 
~ . -.-.-.:_-._-.-... ~-.# I i ............ ,?-;, 

•.. -? I ~ 
····-.. '·!;, I ~~~ ...__3598 •.. ' I ~ 

•• ••• ~ - 110743 ... , ·--
125126~~ 151359-
90791 ~ 
151182 ~ 

---® 
I 

I 

~ '"'' "' <1 ~~ L------~l 110435 

~-151171 
~ ®----151183 

' 1/ 
151179 ~ 

151173 " "i" 1511n 

~ ~~~/ ~ .. -~if-, . ·~ 
128357 

I 
(Q> ~ 

~-J -151176 

--~\ 
~ I 151820 F:l..-151185 

151180 

-
~ 

I 
I 
I 

.... 

I 
I 
I 
I 
I 
I 
I 

/® 
153631 7002/ _........... ® 

2191--
151658 Q 

'i-151152 ~ 
@ -110743 

~-2034 

I 
I 
I 

_.-J 

---161438 

110743 ...,......-- .... ~ 
............ ~~I ® 1@-~-- .---151184 

155751 --

Page 32 

~ -
~ @ -~ 93118 

/~ ®~--1164 

\\t\ 15168~ I 161426 

'\)). 151731 ~ 
Specification 5893S 

FIGURE 36. 161435 MODIFICATION KIT TO PROVIDE NEUTRAL AND 
INVERSE TRANSMISSION (MARK II) 

') 

'"') 

) 

) 

,v) 



(' 

( 

( 

( 

( 

t 
''0 

<Dll9652 / _9)164725 ~ ~<D7002 r ~=-- _......<DI64726 0)2191 
0)156591/ ~-. <D55090 / /<D3598 

' I // 387 ~ <Dm~ ) I ~e®" ,Z' t!J. 
0\-(1'£ - : '! " 151658 

<D 164724 <D 164727/ "--~;" ------- 151352 -. 
<D7001 ~<D164728 ' /<D7002 154109 ~~_. 
®2191-------- ~ '!95<31 : / /<D2191 . <D""~ __ 1'-- :®e//<D"" ~ 

'-.... ,...@ -- -~ ~- ' ® ?!!f'>!J w -- J 

I ~@ ·- -

~ ~~~~@ t ~64731 
<D 7002 / ~;; 631 -~ <D 164732 

<D 164729 ~/~~191 _, ~G::If:( < <D -- "---..\ ----- 8330-. <D 164735 

--- ® \ ~ 
1 

ey oard) @ 320410 -----~' ~f(D 164730(K b 

93118l q;? ~ 0)172636 (Ba ) 12~0 v;~ se // 
.... • • <D 164718(K• b / 

.,158163 ~--"\' • - <DI726l5 ~:~;"() //// u~ 121243 -LJV ~9 ~ I 121244 ~- - 3599 151632 I 121245 

~58164/~/.- I ® i 
2

"

1

_:---__ 102057 ..d/ , ~ I 1 359
8
/e 7002 

-t;r ....::··: ,... 151118 I I 
f'>/ 219~/ e I 1 

151632 55669; .1. 1

1 

151723 I 

\ 

151632 \ I 

219! '-. : - 36<10 I : I 
I ~153817 I \ I I 

7002_1 : . -1002 : r 12669-!: 

1541 99-~ I ~ 3438- I I \ - I 

I ) 121242 

I \ (,... e~--? _ 
/154201 I ~ . 6 .... ~...., 
I I 151632/! ~I 
I ~I 2191/ ..... J· 
l~e· ~"/I~ ~ .. ~ .. 

~~~ 
:t'~ 

~~~154087 
'/ ,, 
----------- ~/ 

154085 

FIGURE 37. KEYBOARD BASE PARTS (MARK Ill) 

ISS 3, SECTION 573-116-800TC 

150966~ 

~ : e-151-416 

t-151722~ 
!f-

2191 L 
15-4 115 --.. ---. I 

I 

i @ 

Page 33 



SECTION 57.3-116-SOOTC 

~-(j)151632 
~......-r.(j)2191 

176661 il!b-(j)7002 

~ / 1 0923 
/- // / 119649 ~

76659 

/ I ,~ Iii...~......-
(// r- ( --~ _<D76379 ..:~J l~- 144871 

I L I ---- - () f (A) QJh_--- - @)-- 119648 

r- ®- 1 124244 

156740 1 ~ " 2191 7002 176672 

<D Not Port of 176675 Assembly 

176675 FORM FEED-OUT SOLENOID ASSEMBLY 

,Ae..jitl,,, 

.,... -'·1~,1 0 
:' ~':-(Ref. 154106 

,-?o;.-J.'Y See Fig. 37) 
I 
I 

' .~" L_t:' 
I 
I 
L __ 

Page 34 

FIGURE 38. KEYBOARD BASE FOR REMOTE CONTROLLED GEARSHIFT 
MECHANISM 

\ 
176703 

~ 

,,, .... .. , 

") 

·>.·· v. 

) 
'<.;~ 



ISS 3, SECTION 573-116-800TC 

w --151346 
195999- 60WPM}- __ @)159287-~ ~-2191 
195993 - 75 WPM ~,-~. Q) 

151658 195997- 100 WPM \....,~ C ~ Q --------
...____Ell 152467 ~~ - ~-@161301 195995 . / " ( 

( 

\ ~ ·~1 J76945 / . ·.. M I ~ ..,.. 178592/ . · $--
._@.J. ill // u . . G--- -I ~-- o-_ -"' G <_ 195992- --,. 

1 -- r -- ~ __. I 
-- ( - I __, 

0 -- / 
15246.22191 -152461 . @3595~~(j ------ . @)195994 ---------\ 

r. " -- / 
0 

' ~2449 h / I . 1fl ----- __..--~ ~.. I @)111767 @"®176908 - ~ D'-~-- /// @)111767 Lr' 151630 21w/. 1 / @151 630---~ _-;;/.IJ'[;J- C7i / /' /~449 
' -~ ) @119655 @)2191/ /G)104827 ___ f < --- f»3595 

320420" ~ // @) 1587 45 ! .· -@~ 
~~ ~ ( 151632- ., - ~ 

~ I 7191-m _., , l ~ I y __. '*I £---91229 \ I i-151631 125015- ... ...--- / I 1-151632 
320422 I -2191 @) 176932 ) L +-2191 

I A .--/ --J 

193723 I _.,-" ~-151577 i I I 
/ ~ ~ ----- 85976 ' !I .. I 85976 ------ $-3438 """"' 176933-l I i ~ r--_ 

' ~I ~®151574-~ 1 ---~J 151939 
I I • <=' .. I I ~ 

, I • ~ (/::1 I i r--_ "'i"" m-~ .~~. ·- w . '(' /\,J_ I I -----J I .j:. " . - ·~ .1. ~:-::---.1. .......,__ I ~-'- ~I • 17R'i47 - o 

~~ 

91228 

( 

178549 

_\ 
~~ ( 

2191 

/iii 
0'@)' ~ I 

\ 1540761 --,.......__ .~ @-3438 • 15163~76923~----~ I ------ 178~25~~ @-2669 ~o /) 

... ·~-. ..:.. '1/2191 /154156 :::---..._ tli-153441 ./;~1 ~ 
- .. f 320416 ~ ~< t -

151636-1 -, I I 154173 I _:---~ 
~~ ~ //I I 

.. ~ _...._.... I Oll 936 2191 @)-3598 // 176900 ) 
0. ~176 ~'1 Al [ 

~ I 0 I 
. I I I 

151630- 6':1 I 1 
,_·' I I I 

--II 

0 I 151982 ~: : -176937 
1 o I e 0 1 

-1 u 151540--- I ] 0 : 

t I 
~ ~- ) 

--· ~ ®'t // 
- 151630-0177002 // 

2191 // 

1 2191 --- 178526 
179372 151632" ,@".... ~- I 

~ 0 /~~ 
151329 \ 155755 "'-

110434 

( 

( 

~\, FIGURE 39. KEYBOARD OR BASE MECHANISM (WALL MOUNTED) 

Page 35 



SECTION 573-116-800TC 

r-~-
1 
I 
I 
I 
I 
I 
I 

~~.r;it;.. 
~r': ~,J 

~.;;,..., ~. 
~-.. ' 26 (t) ~;r 5 1511 ------- "'~ ', / .... 

I . 
r--
1 

/ 1~ 0---1-(b_~,;:j~j :eo;:~ ' .,., __ -~-"" ,.. .. '• .... ,:0.~ ,) I' ·.•, 1 '""'' ~ / .,.~.;;; : 
·~ ----~-~!.~ --

156\4~191 0/158745 

&>' i>- c 
-., 

--
-- ---

154663 

I 
I 

-- J 

Early Design 

Individual parts available 

135563 

[{:0418 \ v 

104827 

®- ;2669 

112626/ -@---@::::-::~38 --, --- ------ 306996 

-l 
I 
I 

Page 36 

01'54085/ 

--
--- I 

----- I W f0151724 (5/8" Long) ----- \ 
u/L074805 (3/4" Long) -----.1 

®2669 ./1 

t}"~, .- ~// ~/0151712 
7 __ ___/_/ e----094072 

-, / 

I 1 ,// 
i/ / 

l. v // 

----- / ~ /306994 2191 

,--~>-:~'"''""' 

®Peculiar to 326730 
@Peculiar to 326727 
0 Not part of 326727 and 

326730 

FIGURE 40. 326727 and 326730 AND INTERMEDIATE GEAR ASSEMBLIES 
(MARK Ill) 

~ 

'') 

·"')'" 
,.;;'.·' 

.) 



( 

( 

( 

( 

<: 

t 

(, 

~ 

r 
I 
I 
I 
I 
.I 
I 
I 
I 
I 

' I I 
I 
I 
I 

' 

~ 
~- \_154183 
c.eJ 110743 

I 
152893 

ISS 3, SECTION 573-116-BOOTC 

156574 ~ 154179---A..~ 
\ " 90606 I 

~ 

/·-········· Jt.; 
,.; / 

A'~ ,' 
~ .; ,'"" 

) "" ,/" (Ref. 154068 
See Fig. 53) 

FIGURE 41. 154151 UNIVERSAL BAIL ASSEMBLY (MARK Ill) 

~98~~~0~~~~~~~~~~~~~~~~~~ 

// 

// 

~<!f:_3640 
152B93 

/ 

~(1)3640 
1(9'....:_<D 152893 

FIGURE 42. 154152 

-<D154086 l 
.J 

<DNot Part of 154152 Assembly 

BALL LOCKBAR ASSEMBLY (MARK Ill) 

Page 37 

I 

t 



SECTION 573-116-800TC 

~~ 151630---~@, 
/~~ 21~1~ 19 

178588 @"//~-~~ - ~ '> 
"-._119653 // \ ~~~ 

1
1 

~ 
Wrs;"-;62886 

\ . 
' 1. 

" \\' 

~ II~ 1 f •; j / -{Q;t -0 

/

1 

178586 ---~ I --.:../ . ~-~ 
I I • ~~~ 

I ~ 

~/ 178589 >-- -~ 
I • ~ 

178586--- ~ ~ 
2191 

~~ \ 
145318 

I 
I 

7002-® 
2191-0 

151630--1 

FIGURE 4 3. T R I P LEVER ME CHAN ISM (WALL M 0 UN TED) 

152890 \ 
151630 

154154 (7.42 Unit Codeh 
311451 (7.00Unit Code) ~ 
178795 (7.50 Unit Code) ~~II-' 

154032 (7 .42 Unit Code) 
163519 (7 .00 Unit Code) 
178787 (7 .50 Unit Code) 

154138 

Page 38 

154019 

// 

®./ 

""' 

(J) Used with 164998 Modification 
Kit to Provide Pulsing Contacts 
For Keyboard. (Also 
see Figure 55). 

FIGURE 44. SIGNAL GENERATOR SHAFT MECHANISM (MARK Ill) 

/') 

.,_) 
H.',' 



( 

( 

( 

( 

( 

t. 

154020 

2191 f.ll 

1516321 // v 
2191 .... 

15144z. ),."L .. 
~ / 154203 

@ 

FIGURE 4S. KEYBOARD HOOD AND MOUNTING PARTS 

ISS 3, SECTION 573-116-SOOTC 

~-®:.___ 7002 

~-"''---.....2191 
151632 

(DAccepts Governor Adjustment 
Linkage Shown in Figure 4. 

(MARK Ill) 

Page 39 



SECTION 573-116-BOOTC 

151.045 

151223 

___ , 
154204~ 

154197....___0 ~ 
151659 \ 

/2191 \ 151631---r--'f 
au/ I 8330 2191 ~'~ 
"11/ / G ~ 7002-~ 
@/ J 'G G G G G G \ I 

~ Gc;;; Gc;;; 
;;;Gc;;; Gc;;;G ~ 

uGGG 

~ ............... 117608 

123761 (Red) 

~ 23762 (Green) 
\:::;:1 23763 (Block) 

Supplied w/323708\ -~ 
323709 and 3237!.Qf 1 

I 
\ ~-' --@-

;-, 
154204 I 

(Supplied w/Switch) \\ 

® 
323708(Red) 11-· 
323709(Green) 
323710(Biock) 

, __ 154202 

I 

/154202 , 
' I 
' 

154202-~ 
I 

I 

<D151632 

\ 
'If <D 7002 

' ------'f 
(D121243-~ 

<D2191-: 

<D 3598/ 

I 
I 
I 

e;;, 

~7%U 
~

r--.l --- --- --
I 
I 

' I 

I ' I / 

114478-~// 
Supplied ~v 
w/155023 

155023-- ', 

' / 

91683 

I 

' 

(Supplied w/153589) 

<D 179630 Modification Kit to Provide Print 
Suppression Switch 

®Peculiar to Unit Equipped with Variable 
Speed Series Governed Motor (See Figure 4) 

FIGURE 46. KEYBOARD TOP PLATES (MARK Ill) 

Page 40 

~~ 

) 

~) 

,) 

,J 



(' 

( 

( 

( 

( 

c 
( 

ISS 3, SECTION 573-116-SOOTC 

304220 
\ 

\ 

(Ref. 145386 ~606 2191 /see fig. 67) 151632-----w 45311 ,.~ 119652 L 3598 
2191-,t 

1
/ I 104564 I __ 

""" .:- -.\ 7002- ' ; ' ./ ~(j,' G> 108450 ~ I / ---"' ....-·-' I 145407~ ® • ®'~ ~/ C) 

...- / ""· a~ / / / VI 

J....- / 36273 

~ //, /// ~:;_/ -(Ref. 119652) ~~-/...-__ ___....- / en 
112663/~"'--~~-:;: '"'"'' -, - (!) 13956' 

I(T I • - 3 ....________304228 ~ '-14540 
~--- -~I_/ ® 

</ '/r-151630 

------~-2191 
\ 

145316 ~> 
\ 

305700 

151630 

K,~ 
•-2191 
~-3598 

&-----,,.,, 

\ 
304213 

~ 

eJoc 0 tJeJ 
oooo ooooe; 
eJoo eJ 5 eJeJtDrD 

ooe;ogooe;ooo 
~ DoeJ 00 eJ 

.~ 'g 

FIGURE 47. KEYBOARD MOUNTING GEARSHIFT CONTROL MECHANISM 

\ 

\145398 

Q) Supplied w/145398 

Page 41 



SECTION 573-116-800TC 

151659 151223 " \ 2191~ ... _ 

107364--~ 
I 

@ 
8330-~ 

\ ~ ' 151223 / 

- / 176906/ ' -... / 
' ' / / ~eeeeJ:, 

Eleeee , eeeee / 
eiaeee <feeee 6 

ee¢'eee e:eeee #; 
J. G efeee o 

153841 

{7 
\ 
\ 

< 

\ 
\ 
\ 
\ 
\ 

/ 
/ 

/ 

\ 
\ 
) 

( 

\ 
\ 
\ 

/ 
/ 

/ 

) 

, 
<-._,_""' 

------------~----
~ @:::.. 2191 ----­

'-.... 151630 

0 

\ 192553-

~ill 
I 

, 

.. ~@:_ 125015 

~ ,2191 

"151631 

/ 
/ 

I 
) 

I 

FIGURE 48. KEYBOARD MECHANISM (WALL MOUNTED) 

Page 42 

I 
\ 
\ 
~192557 

I 
I 

":> 

~'\ I 2191 
151630 

'~ 

) 

,, 

')' 



( 

("' 
', 

( 

( 

( 

., 
\, 

{ 

I 
I 
I 
I 
I 
l..._ 

ISS 3, SECTION 573-116-800TC 

,,.,.....,....;- .....,., ...... -..... 
1- ' I~-~/! ... "": 1 

----~.J **Refer to page I for finish suffix 

FIGURE 49. KEYBOARD COVER (WAll MOUNTED) 

192552 

~ ----154080 

(Rol. \92554) 

/.,. __ 
st:")l 

?;; /I 

& 
~~ I 

.... ~ u J ..... \\ .. / ,, 1!'1 

I I' oJ/ \ 

/ PC ) 
// <Dll2627 -VI\ / L~t-~ 

~@--

'/~-- ~~ \ ~ 
<D 1"''"' <D ~, /~ - ---~ 1 <D ,,1 <D ""' ""' ...€! <D 309509 <D 121473 

Q¥~ ------<D 7002 
<D 312994 Modification Kit 

to Provide Universal 
Keyboard Switch Mechanism 

FIGURE 50. 192550 BAll LOCKBAR ASSEMBLY (WALL MOUNTED) 

Page 43 

\ 
I 
) 



SECTION 573-116-800TC 

0' 
.--1 

_./' 
.----' 

v"' 
® <D330965 \/ 

rP:'I r-.-­'T" /) r- -:-.::::..-- a:-. 
© 

I I ,,.... t-·\ ~~ y 
"-, ~~-· .y/ -~ 

I ,:r- _, _ _.,• .// /:/ 

, ____ © 
--...J 

r---__ @ 
L --- .... 

L _,/ ...... ...._.... , , , , 
® "7"'- ~1-J// /) ~· ' / -"1-- ·-<·/ - / ,• u .... "•"'•' 
' , , +-' , , ,_.,. , / \ ..._ " :,.,- ' , , '(I_, , 
(-- • __ >' /~, ~-....\,/ I ,1- ,.,. ,. F "'''· I (.. 1-) /" / / ID330966 <'/ /1 <D 153817 

I ·- ',./ // / / I ~ -- t~/ ./ ," \ <,; •• / I ' -· / ' ,, ' ·- --· ' •' ' --- -\/ 1!)112627 ,, ' ~ _, (Ref. 192555) JI! I <D 2191 ~ ~~ \ 1!)309508-~ ~ 1!)309507- /., I r:-~~r _\ 
~ 330714-M// !:!t"'-- / 

: <D ~ ____ / ~~ .....____a:,85976 

\ v 

I 309510 ..- _.l@l? ....._,_ v ~I .c ......._<D 121473 

(i)110743 I ~~ I / 

~ ------ ~ ------<D3599-@!, __...-~ <D93117 n_~ 

-- ----.,. 
/ 

/ 
/ 

/ 

<D309509~/ 

7603 n---...._ 1 /~..--~ 
)),...._) ~~/ \ / 

/ 
_.,-" 

® 195292 

1~ I 321727 

j<D71073 

<D 1178 
Specification 5972S 

.:::::_ <D 7002 
<D 2191 ........____~, 

------~~309511 Modification Kit to 
(i)156740-Qf Provide Universal Keyboard Switch 

Mechanism. Specification 50475S 
® Used when the 309507 is to be 

operated with the Space Bar. 

FIGURE r,1. 164077 UNIVERSAL KEYBOARD SWITCH MECHANISM (MARK II) 

f (Ref. 154068 

'iU -2191 

~ --151632 I See Fig. 53) 

' --7002 ,/".. .... {Ref. 154008 
£>.-.._121245 ({:·. -:, . . ;) /See Fig. 53) 
~ . i?"·•' 
'IU- 7002 :.' ·; , ........ , 158228 

Page 44 

e t!.,. ,, -'?··· 

--35~8 " _)""// ,.<;i;U/~ii: 1 
,.. ..... , ."t ,«· ' I ;.:.,,.~,,, ?J.c:: • 

r..:: .. ''"' j'' . ( f"\'" ·t:t· •. · i l ......... :;;-' f.. I : ::: ",4·~ •"~ /-. .1 

~~~ " -;.·< i i~'·" )"' 
('~~/\&h>/ -- --1._ .. /<'~ 

158226 155844 (Receive)-L) 

158299 

Specification 50030S 

158231 

F I G U R E :; 2 . I 6 2 2 2 4 M 0 D I F I C AT I 0 N K I T T 0 A D D L 0 C K BAR C 0 N T A C T T 0 
KEYBOARD (MARK Ill) 

155843 {Send) 

I 
E) 

'''.·· 1 

') 

:> 



r 

( 

( 

( 

( 

l 

~ 

(i) 154129 

, __ 151630 

~2191 
""--7002 

154023~ 154001"" 

r ~ 154002"' 
' 

154003 ............. 

154004-._ 

154123 (Break) 154122 (Keyboard Lock) 

,\ 
~ f(O 

i 3 

1 

\ 
0 

~ ~0 \ 
154124 (Repeat/Keyboard Unlock} 

FIGURE 53. 154150 KEYLEVER GUIDE ASSEMBLY 

ISS 3, SECTION 573-116-SOOTC 

329089 

---------------151722 

~ .......... 154080 
<D The 154129 Clutch Trip Bar is 

Replaced by the 164652 Universal 
and 164656 Clutch Trip Bars 
When the Unit is Equipped With 
Synchronous pulsed Transmission 
(See Figure 66) 

Page 45 



SECTION 573-116-SOOTC 

// 

.c: 
--- ------ ---

Page 46 

154033 

--- --- --- --- --- --- --- --- --- ---

.dlfl(~:, 
"154046 < ......... ___ 

----

74805 

1 112626 

lJ 2669 1 
I~ ,'f9 

~ ~-<@ 

©1~ 
----~u \\ 151631 

" 2191 
154101 

CD The 154053 Clutch Trip Bail 
is Replaced By The 164485 Bail 
When The Unit is Equipped 
With Synchronous pulsed 
Transmission (See Figure 66) 

FIGURE 54. SIGNAL GENERATOR FRAME MECHANISM (MARK Ill) 

1 

'q) 

") 

) 

) 



( 

(' 

( 

( 

( 

l, 

{""'''" 

(!)162878 

SECTION 573-116-SOOTC 

~ - 172962 

~ ~ 
125112 '/ 

,%---155753 
162882-lj r1 1628~3 
~ 

162881-...f-~ 

82547-~ 
74728-~ 

162879~ 

82548-~ ~ 
161100~ 

74728~~ 

82548-~ ,/' 

82547-~ // 

112128-'-~ / ~ 162884 .(--

82547 ~~ ------

112127~~ -----------
1 I I 3598 7 

I / 

154040 ---,."~11 

~/....-,/ // 
~ ® // 

' /// 80581 ~--" / ~ 
1 

"""' // ,, ... ~ ~" I 
I Ai\<D // !"'-. \ ~ 
I ~~'151631 / 156516,~' ~~' \ 154010 
I , -(!)2191 / ' 1.- <D7002 // 108370' ~ ' ~ 156509 

// /? ~ \~ 154105 

/ ~r{/ ~\Y " \ '119648 

/// ~- 154041 a o~-/ A~156516 
/ / ~ ~() ~ 

// ~/ 154036 ......... -~ 6-. .........__108370 
..:::. -- ... 154047 

----- ------- """ 151722 1 ~ -- - / ~, ~ 
-- • /-;,/ / 4'>~ (!11! - 70388 

/~/// '11{ '~ / " I'V:v 

:>/~ \.2191 

~ 170386 

Q/~~(!;) 

@- 161346 

"",@_ 150923 

':. 

tr3 
I 

156630 

6~~ ~J' ;,® o~ "l / .'<<' / "' ' 2191 // // ~ ' / / 

~
~ / / / ~ 

"'4... / e / \::1 1020 <~(/~ / 

Ju~/ /®i~/® w /@; t,S>A 

, , ~ OS 

®)i -~ Speoifi~li~ 5003 3598 2191 

~154140 

CD 164998 Modification Kit 
To Provide Pulsing 
Contacts For Keyboard 
Also See Figure 44. 

FIGURE 55. SIGNAL GENERATOR FRONT PLATE MECHANISM (MARK Ill) 

Page 47 



SECTION 573-116-800TC 

35?8 

-- -- -- -- -- -- -- -- ---- -- ---- -- ------ -- --
(~;:~ 

1540?-' ~ l}, 
Early Design Parts 

86742 

-- ---- -- --

I 
I 
I / 
I / v 

,,''' .. 

... 

·' 

' ') 

) 

o-7603 

J Ai-151036 

.- £) '~s:::::,..---

-- ') 

154079 _./" 
I,/ 

t-"" 

-- -- --
//> 

/ 
/ 

/ 

flJ 
/ 

3598 ~ 

if~~, )'· ,,~~ 154127 ·.·.•· .· 

.........._2191 
(j)8449 

(j) 154350 Modification Kit 
To Provide New Style 
Codebar Bail 
Specification 5994S 

FIGURE 56. SIGNAL GENERATOR REAR PLATE MECHANISM (MARK Ill) 

Page 48 



f' 

(~ ®195923 

®163536-o 

( 

\ 
®195923 

( 

~ 

( . 

( 
FIGURE 57. 

ISS 3, SECTION 573-116-800TC 

110743 

I 
3599-. 

-~ 

154131 

-®163445 

154189 

~~151180 

151820 ~ 

~ ~s 179800 (Gold Plated) 1293 
~ ~-125126 151171 

110743-.......ll ~ ~ 90791.._ .·-
154042- '. " . ~ .....--.., : ~"' """' 

/ I """ I 
( I 

// I 151182 $ 156663 I ____,/--

I I I 

@@15~166 ::;:t, =~ 0 /1293 : 

U ; 'a/ 110743~95241 (Gold Plo•od) 
: 151880,~ ~-~ ,· 1540<5 

I~~~/ 
154194--- 0 154043 

<D7oo2 

151152_, : : @®@154130 

@ ' I / 3640--~.~ ............... 
/'1~~~ ~ 
II /t I : 

' lob I 

i-- 0 _ _, 

156~ 
~ 

4.} 
@--......._ 

-@-3640 

'\ 
<D86304 

A A--153817 

195186 (7 /8" Long) ~95187 (1-1/2" Lang) 
L-

@179639 

I 

<D Not Part of Contact Box Assemblies 
® 174491 Modification Kit to 

Provide R.F. Filter Assembly 
for Signal Generator Contacts 
Specification 500155. 

® Peculiar to 162892 and 154225 
@Peculiar to 154165 
®Peculiar to 305007 
@ Peculiar to 176352 

154165 (W/ARC SUPPRESSION), 154225 (W/RF SUP-PRESSION -
NEUTRAL TRANSMISSION), 162892 (W/RF SUPPRESSION -
POLAR TRANSMISSION), 305007 (POLAR TRANSMISSION 
W/GOLD PLATED CONTACTS) AND 176352 (LOW VOLTAGE 
TRANSMISSION W/GOLD PLATED CONTACTS) CONTACT 
BOX ASSEMBLIES (MARK Ill) 

Page 49 



SECTION sn-116-SOOTC 

Page 50 

151880-· 

125011~ I 

I 

/~ 
174414 I 

I 
I 
I 
I 
I 

®-·3599 

·-3640 I 
I 

·v ;;:151100 
151870--.~ 

1293-· 

110743-~ 

~ 
154042 

125126-~~~
171 

90791::i 
151182 I 

I 

1293-f $--156663: 
110743-; ® J 

/1 I // 

/ I I ' / ~ / I ~'::<P-154045 ~ /// ~I I * 4-~ / 
17 .. 1 I / A' 5<0<3 

I / f r-:: o 1 I / / 

I / 151152 .. " 

I / 36<0.....- I I I ,,,,., I // I ..b,.._ 
I / l I / 
I / 
I // 
I / 
I / 
I // 
I / 
I / 
1,./ 

~ 156644 

~ 
~ 

<D86304 

(!)Not Part of 174410 Assembly 

FIGURE 58. 174410 CONTACT BOX ASSEMBLY W/RF SUPPRESSION AND 
SHIELDED SIGNAL LINES - POLAR TRANSMISSION (MARK Ill) 

, 
') 

c) 

c) 

) 

,) 



( 

( 

( 

( 

(
_, 

-

( 

'" 

ISS 3, SECTION 573-116-800TC 

I I Design Parts Ear Y 

-;--, ... ~~,, ~· ~~ .... ~ '..c>~..,...,.~ : I ~~-h u,;.. ,. I I 
J «..,._... ;j/~, I I 

3599:_; .... ' --): ' ':'-'--~ 

110437 

-, 

3640 If;;:;..',\ :: ;~-;;/ ./ 1 ~, 3606.._~~!\ ,· -/ ~ 
>~ .J. ce: ri~:f/A,t 0)154114 ~ \ I 'J.:~~;t - ~ ', __ /'tt~;.- - - -

161347 ~ ~ 
co, 54112 139754 

:~f!92--- ~ )9@i \ IN\ 
151686_L__ w ! .. 
3599_, ·n : ~ .,, 

151731-I :-~ " Q 1 ~ 3599- I ~~~-==151152 1 ~ j 110743 

I/~"' 

~
/ / / "- (Ref. 154102 

""''" / " '" F;g. 56) ..., 163813 

"" ~76422 
~ -----163814 

rder 163775 Q) Not available, o 

--- I -

FIGURE 59. 163775 MODIFICATION KIT TO PROVIDE REPEAT ON 
SPACE MECHANISM (MARK Ill) 

171~ 

Q 

Sleeve 

155750 
155751 
155752 
155753 
155754 
155755 

©::? 

321769 (BD Black) 
321770 (AlRed) 

Inside length 
Diameter 

3/32" 1/2" 
1/8" 1" 
5/64" 1 /2" 
1/8" 1/2" 
1/16" 1 /2" 
11 164" 5/8" 

~~ 
171953 

g/171973 

321767 (BD Black) 
321768 (ALRed) 

@/15816:3 
154156 

/154173 

-
/152467 

~ 

~ ~-151540 
_iJ 320410 

I 
~ 

I 
i320416 (. 112 die. hole) 

~~20418 (. 164 dia. hole) 

I 

& 

FIGURE 60. KEYBOARD CABLE COMPONENTS 

Page 51 

,, 

,I 



SECTION 573-116-SOOTC 

Page 52 

1510591 

UfJ ~
74i2 

:~· 
3599-~-
154193--

I 
I 
I 
I 

IL_; 

2191l 96646 

f 

1523181 
~/32041~154153 

154000) 

I 

Specification 5795S 

FIGURE 61. 154147 MODIFICATION KIT TO PROVIDE LOCAL PAPER FEED OUT 
MOTOR STARTING MECHANISM (MARK Iii) 

FIGURE 62. 

~ /(D153841 

()~0151632 
I 

r- ·- _ff,»~-2191 

I 
I ~ II l r (Ref. 154000 
I -------. See Fig. 37) 

I// /::J 
' ..... 1/7/'• '/ ,,;r --. 

:;;; , /,-' I """'--- ··---~ " ' I ----./' . 

···- •• :: .-;:{? ··--------Y 
<DPeculiar to 154141 Modification Kit 
®Peculiar to 164494 Modification Kit 
®Partof154149and 164495 

154141 {NEUTRAL TRANSMISSION) AND 164494 {POLAR 
TRANSMISSION) MODIFICATION KITS TO PROVIDE ELECTRICAL 
SIGNAL LINE BREAK MECHANISM {MARK Ill) 

,', 
') 

C'') 

) 

) 
·; 



( 

(' 

( 

( 

( 

(. 

(~ 
-...,~t 

151722 

(.2191 

'* --1 I 
,-'t'•''-. I 

ISS 3, SECTION 573-116-SOOTC 

re-3598 153249 

I 151631 15093~2 2191 I~~ if;.\ I 
: -,p, \Y ~ • --. 
I ~ f 

~"'~-- __,.... 3598 

.. I __ •r, ~ •-93758 

: -153247 I 

.__ () G 
•·v•+~~·······, / 

.... ·· : ~ <<·.... 153248 

92626 
(Ref. 151632k.._•"-' d..C-f'A\ 

91) ,.._. I~ 
(Ref. 21 ~ S 151722 2191 

... ~ 'a.. 1 
L 'UID-e-----

•• •••• ,., I .~ 
t' .;:.:~~----.- _.__:::-----;..... ..;::· \:· t· .......... . (}je--...._..-/fJ.ef. 154092 

~;' See Fig. 35) 
(J.ef. 154000 
See Fig. 37) 

Specification 57655 

FIGURE 63. 154145 MODIFICATION KIT TO PROVIDE LOCAL REVERSE LINE 
FEED MECHANISM (MARK Ill) 

151722-&-@-2191 
"".. I ' : 2191-'*· 

L 

93758 
I 

153~266 tg 
153248 L_ __ ~ 

Early Design 

.l . ... .. )~' 
(., "<-., I - - .J (J.ef. 154000 
\...-;,..~- ........... ,..................... See Fig. 37) 

----- .. _ ~ 

"''";..~- ................... / 
I ...:,~.... ............. ·•' 
I .,.,,~""- ........................ • ... ••• t 
1 I '~-.....-- ................. • -..;. \ 
I I '-"''-...-...-...._ \_ 

I ,,, .......... -....,,,"""'" .,;) ,, ................ , ..... -....-....-....-....-..:::::·:; 
.................. ,,,_.;· 

119651 ~ 
"}m ·~ / 

~:;· ~'""' -<:..~ ~-r~ f"" -:-~ 73035 154065 

,,,, 35} ----~ - - ,/ """ ~ ............ ·;-, --7002 </ \ 
'"' ._ r I 

-· -- - .J -- 82860 IIi) • 
- I - .,-

('-'<>- -,- _.-154227 -- )p> -. ··-- . ' ,__ - . ~·'· 154059 ...:--...: • .,..~-- " _ _ <f:l1 -_ _ 1.5<098- n < •• 

Sn Fig. 35} '•-.' --m'-- --' ' ........................ ~ ~ ......... ~ . 

-~"":~.:/ •..l7 

:- ........................ .,., 
''''~----- -- ......... ~~!*!• 

~., ........ ~··· 
- ~.t~~f. ..... l 
,: .. --..,; ·~ .. 

/;:.··---~·--_(Ref. 154123 
.. /;/ See Fig. 53) 
~!· 

Specification 5766S 

(Ref. 154000 
151722 See Fig. 37) 

2191 + f-:~:;;_1,..._ 
......._,~ '.Y ' 

I •••• ••••••• .•• '\ 

. .. ···· ... \ •• I •• ..- ......... \ ,_.... ..... .......... \\' 
~ ... .... •' . ;-{............... ...~:I 
A .. :::·· : 
~ ~:-· • .-J 

~J. ............ .. 

FIGURE 64. 154146 MODIFICATION KIT TO PROVIDE LOCAL S.ACK SPACE 
MECHANISM (MARK Ill) 

Page 53 



SECTION 573-116-800TC 

1512~ ~ J) rO 154136 

151245 // - G"5 1246 (.020 Thk.) 
~06996 (. 050 Thk.) 

119651 

·.' __./· 151886 

1516321/ 2191 

7002 ®------
1 

® 

~/ /~
1

:
1240

161347 
-~ 

3599 1'1-78824 ~~/ 151722 

I ~ ' I ~~ fi/ 151237 ,,''// 154137 - ~ /~ -= / \ ~ 
90951 ~~~@· ;-~- ll<~ /~_.8 / 

~ 
119651/ 

154135 

Page 54 

. -@- C\1 \~,--- /' 

1fi 
I -. / 1 I 

0 I -._ 
/ I I 151237 ~~ @ I ,®r ,,,II """ ·---~ /) 

'""' ~ ,,/~-- rr~.</ • • .r." 
151235 // ~ / ' ~~~ ;/ /I I"-/~...._ 

119651 I : j!J-@\ 

151234 

~~~ 
31636 

~)-(Ref. 151632) 
.. - ~, 

""' ..... - -- -.,. 
(" ( ~- .=__., : . ---, 
\ "" .... - - ! '~, .. I\ 
LL ~-- :---.... ~~, -'l.~'- -

' ~~;: ~(Ref. Base) 
I 
I 
I 
I 

~--121245 

~.-(Ref. 7002) 
=· 
.-:-,__(Ref. 2191) ... 
(~.-(Ref. 3598) 

':!7 
I I 90951 

~ 161347 ® : 3599 

k_ I 

I W~j 
1512411\ 51886 

15~1885 
~ 

·/~ 

® 

Specification 58925 

FIGURE 65. 154142 MODIFICATION KIT TO PROVIDE 
TIME DELAY MECHANISM (MARK Ill) 

KEYBOARD WITH 

.. ,_._··. 
,,,, 

2191 

) 



( 

( 

(_ 

( 

15!631~ 
219h,, ...... 

700~ 
/ 

/ 
<..._ 

ISS 3, SECTION 573-116-SOOTC 

2191 i-151631 
--------@ 

G,l-7002 

---------;:, 

(Ref. 154102 
See Fig. 56) 

158754 !-----
121125 ~ ®--_151632 

~ 
121242--. ~---2191 
2191 A-~ --121243 

324531 

®?J 
s 7002 IIIII(@/ 7002 

'!'252M (I 00 MA) 3598 ~ --; ' '-., 
@UJM (SO MArl- 1'-151630 ~ .... -~ .... :·····~-

<- ,._,., -· -~: .. ·--- ® .. _.,_ .. '..r- ----- ./"'i -7002 -. __..,.~ (Rof. Koyboanl Base) 

151073 

3640 \ 
2191 -

® 
Q!)-151442 

-~-(Ref. 2191) ..,. 
®--®7002 

~-®121243 
I 
I 
I 
I 

............ \_..3 
151632 --(!?'(P; 

~&} 88891 

~ ..... ~'/ 
?""~t~ /7002 
e~"'~/2191 

:151631~ 
12191............__ T 

® 
I 

2481---e> 

164644-~ 
I ,.. 
v 

151631 

y2191 r------
e~7oo2~~ 
'T I ~-164645 
I I. ---

I 
I I 

7002 ,/Gf ~fl:(i)-151657 
2191 \ 

7002 ::-:-::.. ~ 

1193654Jf~ 1"--;r 
L····· I 

••• ·;,. -;.,, I 

158859 

....-,y,·,-,.>·· .. '>j. 
... ';~ 

-- G) f/0 .... • 
-- 15163~::::.-_n v .... ·· .·· .... ·· 

2191 --e- - - . ...:·:. . . ...... ..::: 
7002·-e •• •• --- -~..:... ..... ::-· •••. 

(-~-~~''·::;::-(·::.::::.:~~~~::·.~: .. >·· 
.. ,,, ' '-·-· ... , 
(~~~~ ·'-• ·~ ~ ... ······· ......... 

--- ''''''l''"···· (Ref Keyb<X>rd Base) 320410 ------ . 

--~~ -------<D 164379 ® 179362 - --

~- I ~-:::------u45191 -{55750 

:~ 
2191 -! '\ 
151630~ 164646 

~~~ ~~ ""' 155753 

~. Specificotian50047S 

~~-~ 
®179363 

CDPecul ior to 164660 
®Pecul ior to 194424 

FIGURE 66. 164660 (100 MA) AND 194424 (50 MA) MODIFICATION KITS 
TO PROVIDE SYNCHRONOUS PULSED TRANSMISSION (MARK Ill) 

Page 55 



SECTION 573-116-800TC 

(D151630 

~ ~-<D2191 

I 
I 

f "- '<D 173842 

@/ \<D2191 

151630 2191 

J.,_J_~ 

--~ ~~~~ ~ ~r:(fj _ ~ 97393 145365 161r1 -~ ----- ,, ~ I ~ 1--- - j ~ 
I ~~-<D 145369 (24T) 174250 ~- -

I 195263 (22T) I . u ---~-- (jD. 
I 14536~8 145\370 Ill 152441- 5 159287 ~ 91 
I ~ 11965 IO 21 

I I ~@ @- 151658-U/ 
i i / "- }cg.. Qlc __ ~·; ~t!l 
I I --~-- \ @I 

I ·-----._ I ., 0 
I I 12626~ --1 I i ) 

• - ~ o : ~ I <$---. 2669 / 145367 /"-._.., -- -"~ rr;,._ _ _: 1 @--3443
2 

0 145366 

[ I 1 145393 ~ I @/ 
_________ ~::.'l3s98 ---~--" ~- 112626 lfi _:!!

0 
151631 2191 2191 -~ 2669 : I I 0 

151658 1 
1
51712 

, m

9 

; .,.,~ 2o25 --'U'D- ii€Y' II~ 'li' 2191 ' l9 I Got/- ~--: 1593~1 ((?) "'/ ' O @ %! 1 

\ ~ ~-!if- if1';) 1-: . i~t 1516301~610 ~-~-111 :-: 

;_..-151658 

~-2191 

89 
I 

\.lf ®-·L -... 2191 1453 ~- ------ \ 
1453911 - - - - - - -145386 151245 /- ~ -~(~) ® z"9~G@--.e ~@5G €@

/ / ,/5158- ' ---®~1"11ll I I \ ~ 151630 f."ii\ / 

19 

, I 159341 21
91 

151630 lrHk __ -- / ~/ .. 
0 

2191 I 151610 0 I w \~; - ' -~-- -- 151631 "' 158745/0 : @_152441 /' -_ "'->-.. I 4«135 s ~-............119652 / Q -- -- - - ) 1669 

--- " 2191 151630 ------------ .--»"~~ 
"' / I ''"''" . 4 --. f-• - 9-"-- @- ' " 'J. ~ - ;;o 145313 16265 ""0 142379 ~ - i 

145375 _..- 195427 I ~-0 ... 145

38

l I 145313 M / "
502 
-~ I ® 1/ ,..~ \ I " j 45381 .- 198679 

l r /1"'; l . , ,., I I '"'195418 1%680- I ~-~~ VJ@f'i~~n),q;}try~(lJ~-y 195417 ,,.., ~_ - ~~~~~ r r «rilj@~ ---... '' I 
145381 145313 145~373 ----45-313------ ~ \ 

I I -----.1/A\,fr'\ ~- ~ 145381 -- i 
(i) ~()I ( r@J Jl'fy~~J: ~)~I 1 D~' i 

....... _~, \~\.~ t 1r - -~~-n 1 ~_, ,_,. ... _/ \ i ~~, ---~ 145383 /'~, 
~ <D14537< (47T~ SPEED 

----,-145385 195264 (49T)j ROVIDE A THTR~~DE) 
ll-145384 ION KIT TO :M 7.42 UNI 

MODIFICAT AND 100 W ' 19'415 (60 67 FIGURE 67. GEARSHIFT ' 

I 

~,/195156 
76099 2191 151631 

---- fli..r,;[ / ~ -ll:7~ <:;;@ 

Page 56 

,~ 

,,_._ 
,~ "', 

~) 

•')_'·,_, 
" 

Q) 

,,) 



f 

( 

( 

( 

( 

l.,. 

ISS 3, SECTION 573-116-BOOTC 

93648 

~~~~7002 *164721 / ' \.:@ / ,;::2191 
• 164720...... / r 151631 

,/~~ Early Design Parts 

153538 1-119535 
® 195438 @

3340 
I 

~ / ®3339 ' r-{~fB ... Ill\~ ®195439, . &f. G , 
~~--~ : _....../, J 

I 

* orden for these .::.;..;-'--'-"---
parts will be filled w/304375 Modification Kit. 93647 

®148396 

® 150383 

"0" Ring Belt 

[ ~s~~ Chart) 

r::i::J f.; ~ ~- ~ . r 11-Q..._ 
151442; 

7002 

2191 
151657-~:~ ' -

®124177 

r-­
! 

--~ 

3339 
I 3340 

---- -......, 

I 
--...j 

r--Q_ .---/ 76086 
DrivenWheel I \-:>-~ ; _ 

/(SeeChort) : · Q_~~(J:_J- 76?84-- _....-74694 ~- ~--
/151631 I 76087 ~. ~--~ {: • 6807 -~ 

I 2191 : 76d8s '- - 7f® .. ~ , ~~ i 
-7002 I ~.-:_y: I 

..__ ~ I I /<D:J3038 ~-"!:-.J 

' .~-,..... ,~D\ 1 n 74695 

164722/ :' ----17\ I ....,;:b.' ~ , ; <D21 91 

&-(:!;, ~ I {f? 76084 I 
# I l..2f' I . " f.J j , 

~ ~ -.J (j)1196 - / 93634 

, <D151724l <D7
4554 J ("~~-<D3598 

165027 

164719--- ®151723J"' 45815 .,..::t::-----L~ 93638 =:\ 
:265

!.:/164725 7001 / ""> !~53442 ~~ "~;~~23 164617 ~ 
~~'J-.IIQ;.._;o;: /164726 fr(\2191 l 11753~@ ®151723 ~ ~117535 / 

\\.:__......~-~-.... I \3598 ~ T ~ I / 
156591__..... i 5~090 I ~ l _ ·~ / _ 

119653 I fl f~- 117535, I ~ / ~' '-..- L Ill I "' """--- ' ·-* ~ ~1 
" 153442 

Q-L:£_>~-~J J>:L ~- /(t"'117535 
164727/ / ' I 

6 h/' . · I e •p? I 
1647281 I ,7002r2191 -=---.. .. • • e ~/" .J.- ' 

195431 ~ --- ' .. ' 164724-~ I l~ I ~~-3598 ,_~- y ' ' I ~117535 
7002--@ ----@ i--J 164729 16473~ - :""' __ .-9· cr 

151632--??~ ~~:;@.-, I ~/ 164732JSee Note 117535-'f 
1 

~ / /':t 125231 

2191 I I .., ~- ~ /. ~ 45815 
153537 7002 ; ~151657 ~ ~O 45815 -._125231 <D Peculiar to 164926 

2191 1 -2191 #~ ® The 164718 Adopter Plate 
----------. L .;;::::8330 164735 and 164730 Brocket Replace 

151631 ----~ -- ~ )· the 172635 Adopter Plate 
2191.-·: I~ and 172636 Brocket for the 
7002-® <6! ·-172636 Mark Ill Keyboard. Not 

ez'®® 164730 ~ Port of 164926. 

~ 
17263 _. ~~ ® 304375 Modification Kit to 

5 ~ Replace Early Design Bearing 

1 . ®Peculiar to 146320 Spec. 5981S 

~ 
DRIVEN WHEEL DRIVEN "0" RING ! .. Note: Or~ering the 164731 Shaft @ 306988 Modific~tion Kit to 

DIAMETER WHEEL BELT i also requores a new 164732 Isolate Paper Spindle Shaft 

64718 6-3/16" <Dt64723 <D164734 Shaft (.734" long). From Rotating Friction Clutch 
t:. '/~n I 1'1\l AL.,,., a,, AL.,, A Specification 59825. I ..,~-,;.c. 1.._...'""'""~--'~...._.,,~~ 

FIGURE 68. 164926 AND 146320 MODIFICATION KITS TO PROVIDE PAPER 
WINDING FACILITIES FOR SEND-RECEIVE AND RECEIVE ONLY 
BASES MOUNTED IN AN APPARATUS CABINET 

Page 57 



SECTION 573-116-SOOTC 

r-~~~ 
I 
I 
I 
I 
L 

~~ 

176752 176796 

/ d' ,___ 176787 
176677 @,---- 176793 ~/ 174250 

176796\ ~~~~ -~~ 

\:,_ 
176784 

/ "~--<--.,._ ,.-;,.,, ,}r· / V 176797 
r' " --, / 

1 
I h ' !/ 

r' /~ ·~-~~176~ 
~~ 

I; 142379 

----~ _ _/' 

~~ 

/'0;;__ \ ~~ 
176782 

176790 
176795 1 76~90 

I 
I 
I 
I 
I 
I 
I 
I 
I @-_~ 

~~ 
159287 

\ 
Motor Pinion 

176779 ........... 

~~f!j! 176\5 

~ 

<:~~~ ~ -;>-_____ -..,/ 

~:__176752 

--®- /2191 

W, 
I ~.....----151631 

7002 

~~---~ 

176808 

I 
I ' I ~ \~ 
v }l 
IGR 

'"\' r~ 224M 

{(Cq7£J "'I' I 
/~ u_(f!~/ l:-----'---~ u I , 

1767

74 

/'---' ~@\----176n2 
2191 \lY' 151657 1<5368 -!!! 0 , I ~ 176802 \\ I 

176803 ~ ~ \ . '\li' -~ I \Pl "',.-1 
(}) • • ~I l ~-151657 ' ~» ~ I -~-2191 

0 ' ' (). l1 I 3438 

_.,.-_/ 'I G~~ ~~ 2191 I -145393 \.."-. 15 I ~ . 1657 

< ~- ' ~~ /~l~~-6970~<-151737 ~- ~- - ' 1 176807 >~ 36<0 

<~-r~~ ~/,_ ______ I ,(@-~ 
\ 176804 

176752 

~ -- -~ ~--r.l 176770 I f _<---~ I ""' '"',.~ ---."'6'"~~ I -7- e:;;·· i 176809 -~~151629 -- 2191 ~-. I \ • J 
8330 ~- ~~ -~_,,..,1, '----~---- 119653 D 

1 ~'ir-~ - >> 809<5 3438 - 159976 

""" - / 
" ...... ~~ / -...... ~ // 

2191 150354 ~~~// 

FIGURE 69. 

Page 58 

REMOTE CONTROLLED SHIFT GEAR ME CHAN ISM 
(60 AND 100 WPM, 7.42 UNIT CODE) 

,, ',., 

') 

) 

.)-_ 
Hi;, 

,.) 



(' 

' (
:" 

( 

( 

( 

( 

ISS 3, SECTION 573-116-SOOTC 

~ (Ref. 151346) 

76492 :;-

/ ~-199451 fi ~ R f 2191) ®-----._~~ . ./CY) '1_99452-~ -~-( • • jl62669 (60 H•rt•) 

/ ~~e.)_~- 199454--~ 199240 ~-_0~8903(50Hertz) 151631 

76099/ '• / ,\JG--~ \ ' > ,· 7002 
16U52- / /' ~ • . / 72509 

191!6

97 

1986% / . -rW-r~_'--c(!oy-.;J' -151632 
199242 ~~ ~ --e 

105400 
162655 

\V--- / ~- 9 95 -1241 "" I - ' 1587., IY" 158734 J-11417257 t516~__...- ~ ~ I~,JCL \ ~~ ( ~ /117023 ~2657 
1

99241 

7250

~~ r.l" ._f. 'I, tz;_L], c/[!0 ~-....... ~-;-R/ 105400 ,.,_ - ! ~ :::--' ..__, ._ \ til'- • ' 2 ~ \ ., ~ ~ ' ' / 700 
15173

2

.{,., 158716 "-~ < :r \ ' ~-. " ~~--151630 
II ).._ 199243 \ ~ '7 ' ~ ';'~ ""'"® 5231 1/62648 162649 110743/9 -/I 1~]250~51631 ..,....,., / 15008 / -......-

(!) 193563 ~llfF. "'~ ~ r:ii.. • .,_ / 

\~ ~ ~~01 ~-":'PL.~.!---3606 '---199453 ~ 390

a 
1
, ~--151722 17 -----

51722 ---~\--®--_3606 
1 ' I 3606 173907 3909 50 15 l.-~ \ I 2191 162649 

2191 ~ --·-::c_, l::...:::--- I I~ 
12 

I 72509 

1 @.~-~~. 107116 : !62646 ~-$-'[_ fl_{~J © "'-O.r c:::.-~ 10s'""' , / .• ~ 
151632 i II 162643 ,.;;,· / 162660 ' 162645 I /

72509 I I / / '---
7002 1 I •-fil-..._ / -----~ / I L : c----~ -~ 151632 

158788-_ t'J' •• ______ L.:-, ~ :t.., 167648---, : /~§-!1' 3606~/fl:\ ------- ~- I I 2/---51 162647 105400 II / .,. '·-~--- / 151631_...-~ ------ ""-.;..@::--~-..:' , , , v- -----c----<.....,

8
::- : 198694 

151722 ..c -----. 
3 '8' ""-~ k.!/ ------------.s -- -- / 

/ ,;:.:-- - • & (§ --It=\- - -- -- --
2191 ~'"?"- • '•- --0 ----- -

1

626.s9
7 

15"
31 
"" () . a 71 -,~ ~....., 

-- • 1)93 '71 ' f> \ 2191[20 ®---/ •.
7 

' l __ @ "/ 151632 15l~ I / . -- I 16)653 
~~ / / l 

------ ~/ / - --® I 
-- / / / ) ~ 6959 H ~-® / // 162666 I~ 119652 

/ / / ~ I !!};, (!h____.- 664 / / / .. ~ -- ,. 162 
®---- 11J ,s,_y / / / <::::::J I / ~ 
179""'3;;;;/ f ,/ --

8152441 119652-¥ 

~ 158723..:::f . 

W-71659 

(Ref. Base)~;--' 

173912-=-

FIGURE 70. 

Specification 5948S 

/Iii 

~) 
/2191 

3606/ 
'162665 

~"- / 
/~-.../ 

173974 / 
2669 

I 
,..; 

93356 ~ i 4:--.2669 
162663--~ : ~--74807 

-® 'L::_j 

<D Peculiar to 163359 (Mark Ill) 
0 Peculiar to 162641 (Mark II) 

162641 (MARK II) AND 163359 (MARK Ill) MODIFICATION KITS TO 
PROVIDE VARIABLE SPEED GEARSHIFT MECHANISM (60, 75 AND 

100 WPM, 7.42 UNIT CODE) 

Page 59 



SECTION 573-ll6-800TC 

Page 60 

162652) 151.3462191 151618 57 2191 (Ref. \ / / 1516~;..,~ .... ::::.:: 1-2191 

-~ -if-)7- ~\ 11:-[J;.--.,_ -158732 76099 "··-;/l.,j 9-t-~( (\ \ 
93107 ·.::_, ..... , __ / ', \:::1'-1--------. 

r- 158712 ' '---./ I I -------- I 

I ----- It 

114125 -J (Ref. 162657) 

"'m- . I '62658 -

15874~1~ ~\gl 1304991 ~~~6/57 I 

---~ -- -J I 151693-g --1 ' 
l_ 2191-~ 
-- --~. ~/-~-:<~\ 151346 

--?-: ~--... ~ ·:. 1 I • 1 '-!...l_ I 1 I : ·: ·.~r-,'1-1 
' : ~ ~ '',· 

162656 '.\\_ :oh-..: ~-

II ----:.z ;,:; · I 162650- . r.e: 4. s.V.-•·"';'-@~ 
162654 \.~· '>-~ 2191 - ·~ ~ l!j I 

/ 7002 (Ref. 162655) 

Early Design Parts 

162686 
/ 

151659, 
76279--f If~- -(Ref. Base) I "' ,_,. ,1 

' : --/ 
$ '··; /'<1>4 

/. ,X / 
2449 '·; / • ;/ I .'l __ 

(£y/ (REF. 15111~ 

\ 
\ --\ ~;--, \ ,-:-/•d q 

~#/ / 

;-:// r; 
If'/ o r// 

----. ,-"'""' ~ ? ..,.-
(Ref. 152000 Base) 

® 157288 

®151618-v 

I 

®8449 

®------- ® 2191 

1~®3598 

'. ' -- ' ··"'~ . ·-- ,/ / ~ 

~----2191/ 
~51659 / 

151631 

CD 163360 

I 
~ (i)151630 

t-:=::_cD 2191 

\ __ ;_--=-----.CD 7002 
\ I ---'7 

\ ,.. /' /\==--\ ~--:;;. 
./ 

/ 

- f 154000 Base) (Re • 

CD Peculiar to 163359 (Mark Ill) 
®Peculiar to 162641 (Mark II) 

FIGURE 71. 162641 (MARK II) AND 163359 (MARK Ill) MODIFICATION KITS 
TO PROVIDE VARIABLE SPEED GEARSHIFT MECHANISM (60, 75 
AND 100 WPM, 7. 42 UN IT CODE) Continued) 

"', 

'• ,.,_.)··_ 

_·')''·, 
. ·• 

'±) 

~J 

.} o:,, 



( 

( 

( 

( 

( 

ISS 3, SECTION 573-116-SOOTC 

164163 
~164164 

~;/5 ~-1-164162 
(9~: 151722 164161 "-..._ ) 17630< 'i_,.--2191 

164169'-..6 // ;; ·---

~ ~I I 
164168"- <__ ,/ 1 '";:>~. . .:, (Rof. 176701 

150<11' ""'- . ' ) '-.::.... ··.. ~ - s~ ''•· 38) 
1641~6'"'--w0,"'"<' /,~537 A~ 
3640 u~ , 2191~ J -

164162 I 151152/ • 

I -....,,..I : ~ (,. "';a -......__2191 . ~164142 
) 

164144'---ln/r~ -......__
700

2 ,....17627a 

l.:lr -,.... , • I , 
0 

/3640 2191 90573--" 164151~ ~ " 3640 ( ~ f./164155 0153537 1~64154 -- : / .-/ //; 

. > ---- / ~"@a...s 164149 \ ~-z:-::::15. " 15/c..___ • • ~ • ~/ 3...__ 49 ~ ---~-- ~ / 1196 " ~~~ ~--- "\ - -.,. . ·¥ -.-= -~ 
x--- . \V ' 155753 ---./)51397 l ~ ~ / • i ~194M ~64145 ~ / ./"1> ) u ~153631 ~164143-- 119649 ~ ....._164146 164157 i ~ 

.@''-..1641" 42661/ dr ! - "1"
1
" 

,-. 
(R 

' ---ef. 154092 ~ ----., (f;r;··, 
See Fig. 35) __.- --......u-~,,....,...¥ .. ¥'>7 ~

-····· ,.. 

/-: - ' 

(Ref. 154067 :/ g·"· €I_'-@~ 
SeeFig.35)-.. !· ~ 

~'---164158 
i ----87393 

----110743 
-151737 

16<043 IH•~ '•I /{( ' 

330964/~ 
/) 

/ 

~ /164499 

155994 ~ 
" fs\ --- ,.-\!?/ 

FIGURE 72. ANSWER-BACK MECHANISM 

Page 61 



SECTION 573-116-800TC 

<D (Ref. 3598) 

/.
~ <D <D -- -- (Rof. 2191),' 

(Rof.IS419l) . 7:112S --- ,;-- .@):®~®> .......... 1 - < ~~ 
1-<D(Ref. 154215) 

76422 I , --- --. "' ' 1641311- --- -- ••.• '·" '"'~ <D <D • - - • • ... • ' • 

(Ref • 158268) (Ref. 115122) ~~ 311 

7'jy ._ - ..:; - - ....-• < 
-rO,tY"' <J) - ~ " ,. •• . <D 17:1129.:-:---~"-"-' (Rof.90679)-- -~'\10 SJ. '- (Ref. 154091) 

~v~ <D(Rf f!k..-- / ~~ ' CD( •• ;-- '· 111767) (' • 0 ~ : • 
.... 11%.51) -._hl. / \ ' ~ ---, --... <D ., • • . • "' : <D <i?J ,..,_ J 1'/i)' a "' • ~~'"'· 154102) 

150089-J / 1S<l9<>0J- (<~ 1 '"'· 1n167J 
..-- -....t,t:)Y' .I~~ <D 151880- (9 _... / ..-- ..-- ~ A._."':;t) -- j •! :""' (Ref. 154240) 

. ' -I '• ~~ 
/ A'' ,~>" 

(Ref. 15401: -©"' (j) '' \ : ~ • I 1 • .@)~(j)(Rof. 15412~ 
See Fig. M) A.._. } \ (Rof. 15401~ ' I 17>l96 ~,.,;> -m( ,_ . .• ' ' .... • ••. 2191) 

.. ,, ' I I -.._ ---~------- : 
1~ <D(Ref. 8449) 

'--,:-. I ---.., I < "'l 
c. ..J --- -173095 

125011-~~-164160 
151152-ef'®- 3640 

f Bracket) (Re • 

I 
tA\ =--. \~ I • _.. -151687 I ,-)<!{j 

71073"--.., ~ )§} \ ?'~1-_,; I 12501~ 155750~ ®, -162873 /pl62874 : ~· ~,.:.: 2191) 

V // i.-93984 I '
121473 

0 ·_..-, $1~ 
I ..... --- 151880-@1 ~7002, / / ' ...: --162875 
I / 

I / ' 2191- I / 7002 \..-/ ®-' 

/ ~-2191 156740 ~ 

'156740 

. K't Sh 'th 309511 Modificalton ' . rts-Replace Wt I DeStgn Po Ear Y own on Figure 51 

0 
I 6 ~C::~~ 16287 ~ 

FIGURE 73. ANSWER -BACK MECHANISM (Continued) 

Page 62 

<D These Reference Parts Are 
Shown on Figure 56. 

., 

) 

"')'·. 
,<-' 

) z, 

J
. 

''4;~ 



(n 

( 

{ 

( 

( 

( 

( 

ISS 3, SECTION 573-116-SOOTC 

178338 155750 
151630-f 

2191,..-cf 

70314--$ 
I ---· ~

~ 111m/ ~ 
j1J 151630---w 

# ,,_. 

~ 151630~ : 

~ 

I 
320410 

2191-; 

174181 

I 
I 
I 
I 

-174183 

~~_/ 151689 
-:@.~I 

1107~~yo~l24761 
.cd"Jr ~-139552 ~ 

151637--'<J"'" -... ( No~ ~..I 
-~123823 ~~ 174182 

83408 1107~ ~ 
3598 
2191~ 

~'-"- 7002, .......... ® 
;.fr·:r-- --~ \--=- -'l := ;r';:r--"' < )@.))~ 

ti::~:~=~=~~~::~J~ft~:~~~~~-
(Ref. 163647 ~ ••••••• -~~~~ ... ~~·<::-··-- --~,,,~_-:;,. See Fig 4

2

) ··----- ____ ,_,_, _____ ---.:::-·-- ~·· ._, 
• 171541·--- -------~-- -;.-?.:-~'!.. 

818 

1146' '" -.....::_---- ... "'--~~---~---:: 

36@_.--- -~--~·rsS?/ 
,.,; -- ,' -~ - __. ~ - - . e c;;;;;; ' -- ~ -~ " ' - ~ " 

81836...._ . -~ /155753 ~ ---~ .. ~ @®JS-~ .-/t.:_j ------- L-®@l~, 
Ji)' '<::T~ ' - > \ \_ 3606 

/a
@~ 151632 164501 _-' \::2191 

3646 7002 

151631 5 " ... 135 151632 ~~~ l;ri)--@P@ @)_~-121247 
\ 

2191 

FIGURE 74. ANSWER-BACK MECHANISM (Continued} 

Page 63 



SECTION 573-116-800TC 

MODIFICATION KITS 

MODIFICATION PART 
KIT NUMBER NUMBER DESCRIPTION 

154148 MODIFICATION KIT TO ADAPT 
(LK6) KEYBOARD FOR USE 
WITH TABLE OR FLOOR MODEL 
CABINETS 

2191 Lockwasher 
7002 Washer, Flat 

81774 Washer, Flat 
151391 Label Set 
151442 Screw, 6-40 x 1/2 HEX 
151632 Screw, 6-40 x 3/8 HEX 
151659 Screw, 6-40 x 1/2 FIL 
151722 Screw, 6-40 x 3/16 HEX 
154020 Seal, Front 
154057 Plate 
154058 Plate 
154110 Hood, Keyboard 
154198 Window, Plastic 
154202 Screw, #4 Spl 
154203 Bracket 
154204 Grommet, Plastic 

164202 MODIFICATION KIT TO ADAPT 
(LK20) KEYBOARD FOR USE 
WITH TABLE OR FLOOR MODEL 
CABINETS 

2191 Lockwasher 
7002 Washer, Flat 

81774 Washer, Flat 
151391 Label Set 
151442 Screw, 6-40 x 1/2 HEX 
151632 Screw, 6-40 x 3/8 HEX 
151659 Screw, 6-40 x 1/2 FIL 
151722 Screw, 6-40 x 3/16 HEX 
154020 Seal, Front 
154057 Plate 
154058 Plate 
154110 Hood, Keyboard 
154198 Window, Plastic 
154202 Screw, #4 Spl 
154203 Bracket 
154204 Grommet, Plastic 
163963 Plate 

Page 64 

QUANTITY 

10 
2 
4 
2 
4 
4 
4 
2 
1 
1 
1 
1 
2 
4 
2 
4 

10 
2 
4 
1 
4 
4 
4 
2 
1 
1 
1 
1 
1 
4 
2 
4 
1 

FIGURE 
NUMBERS 

45 
45 
45 
46 
45 
45 
46 
45 
45 
45 
45 
45 
46 
46 
45 
46 

45 
45 
45 
46 
45 
45 
46 
45 
45 
45 
45 
45 
46 
46 
45 
46 
46 

ff~ 

~~ 

") 

) 
~'' 

', 
) 

J "'~ ,. 
~ 



ISS 3, SECTION 573-116-BOOTC 

( 
MOD I Fl CAT I 0 N KITS (Continued) 

MODIFICATION PART FIGURE 

KIT NUMBER NUMBER DESCRIPTION QUANTITY NUMBERS 

(' 164373 MODIFICATION KIT TO ADAPT 
(LK22) KEYBOARD TO CABINET 

2191 Lockwasher 10 45 
7002 Washer 1 Flat 2 45 

81774 Washer, Flat 4 45 
151442 Screw 1 6-40 x 1/2 HEX 4 45 
151632 Screw, 6-40 x 3/8 HEX 4 45 
151659 Screw, 6-40 x 1/2 FIL 4 46 

( 151722 Screw, 6-40x3/16HEX 2 45 
154020 Seal, Front 1 45 
154057 Plate 1 45 
154058 Plate 1 45 
154110 Hood Keyboard 1 45 
154203 Brocket 2 45 
154204 Grommet, Plastic 4 46 

198393 MODIFICATION KIT TO ADAPT 
(LK45) KEYBOARD FOR USE 
WITH TABLE OR FLOOR MODEL 
CABINETS 

( 2191 Lockwasher 10 45 
7002 Washer, Flat 2 45 

151442 Screw, 6-40 x 1/2 HEX 4 45 
151632 Screw, 6-40 x 3/8 HEX 4 45 
151722 Screw, 6-40 x 3/16 HEX 2 45 
154020 Seal, Front 1 45 
154057 Plate 1 45 
154058 Plate 1 45 
154110 Hood, Keyboard 1 45 
154203 Bracket 2 45 

( 

( 

( 

Page 65 



SECTION 573-ll6-800TC 

NUMERICAL INDEX 

Part Description and Part Description and Part Description and 

,, 
Number Page Number Number Page Number Number Page Number 

194M Coil, Magnet 61 3646 Lockwasher 20,35,64 70388 Spring 8,47 1 224M Coil, Magnet 58 3870 Spring 33,45,46 71073 Washer, Flat 10,17,44,54, 
247M Coil, Magnet 35 3949 Spacer, .160" Thk 6,7 62 
252M Coil, Magnet 55 4702 Spring 46 71659 Screw, 6-40 Shoulder 59 
263M Coil, Magnet 55 4703 Spring 11,35 72509 Lockwasher 59 

1020 Screw, 6-40 x l/4 Hex 47 4707 Washer, Flat 29 72563 Washer, Felt 18 
1028 Screw, 4-40 x 1/4 Fil 35 4809 Wick, Felt 8 73008 Washer, Flat 17 
1047 Screw, 6-40 Shoulder 5475 Nut, 3/16-40 Hex 17 73035 Spring 25,53 

13,23 5599 Nut, 8-32 Hex 6,7 73180 Switch, SP Toggle 14 
1164 Screw, 2-56 x 3/16 Fil 6342 Wire, 1" Lg 28 73374 Spacer, .250 Thk 63 ') 

20,32 6807 Setscrew, 6-40 57 73497 Plug, Red Shell6,7 
1178 Screw, 2-56 x 7/16 Fil 6970 Nut, 3/8-32 Hex 56,58 73844 Washer, Flat 19 

10,43,44,54 7001 Washer, Flat 33,57 73894 Screw, 6-40 Set 6 
1193 Screw, 10-32 x 7/8 Fil59 7002 Washer, Flat4,5,6,7,8, 74291 Bracket, Spring 30 
1196 Screw, 6-40 Shoulder 57 10, 12, 13,23,25,26,29,32, 74554 Post, Spring 57 
1210 Screw, 2-56 x 5/8 Fil 33 33,34,35,38,39,40 to 50, 74694 Arm 57 
1257 Screw, 10-32 x 1-1/8 Fil 53 to 65 74695 Sleeve, Clutch 57 

59 7602 Spring Compression 8 74722 Washer, Flat 21 
1293 Screw, 4-40 x l/8 Fil 7603 Spring 5,8,25,26,44,48 74728 Terminal, Contact 30,47 

49,50 7655 Spring 8 74755 Washer, Felt 46,55 
2034 Washer, Flat 17,19,20,32 7965 Spring 8 74805 Screw, 10-32 x 3/4 Hex 
2191 Lockwasher 4 to 13,17,18, 8262 Knob 6,7 6,7,9,36,46,58 

21 ,23,25,26,29,30,32,33, 8330 Washer, Flat 5,6,7,9,10, 74807 Nut, 10-32 Shoulder Hex ,) 34,35,36,38 to 65 33,36,40,42,57,58 59 
2247 Washer, Flat 20 8449 Spacer, .094" Thk 48,60, 74962 Spring 52 
2382 Lockwasher 57 62 74965 Bushing, Insulating 30 
2449 Lockwasher 4,35,60 27263 Screw, 5-40 x 7/16 Hex 29 75750 Washer, Insulating 63 
2481 Washer, Flat 55 31636 Spring 10,17,29,54 76081 Washer, Flat 45 
2597 Washer, Flat 20 33038 Spring 57 76084 Washer, Felt 57 
2669 Lockwasher 6, 7,9,10,17, 34432 Washer, Flat 6, 7,56,59 76085 Disc, Friction 57 

18,33,34,35,36,46,56,59 36273 Washer, Flat 41 76086 Washer, Spring 57 
3339 Nut, 9/16-32 Hex 57 41325 Nut, 5-40 Hex 29 76087 Nut, Friction 9/16-32 57 
3340 Lockwasher 57 41732 Plate, Clamp 30,55 76099 Washer, Flat 46,56,59,60 
3438 Washer, Flat 9,10,11,33, 41733 Insulator, .062" Thk 30 76279 Screw, 1/4-32 x 5/8 Hex 

34,35,36,58 42661 Spring 8,30,61 60 
3595 Nut, 1/4-32 Hex 17,35 42823 Washer, Flat 8,18,38 76299 Spring 11 ) 3598 Nut, 6-40 Hex 4,5,8,10, 43954 Bel35 76379 Spring 34 

12,13, 17,23,26,29,32,33, 44035 Screw, 10-32 x 9/16 Hex 76422 Spring 51,62 
35,37,39,40,41 ,42,43,44, 56 76492 Bearing, Ball 59 
46,47,48,53,55,56,57,59, 44048 Washer, Flat 63 76790 Bushing, Insulating 55 
60,62,63 45815 Lockwasher 57,61 77051 Post, Spring 30 

3599 Nut, 4-40 Hex 4,8, 10,11, 49396 .1,3 Washer, Flat 43 77063 Screw, 4-40 Stop 21 
12,17,19,20,22,33,43,44, 49420 Spring 17,31,45,52,55 78533 Spring 48 
49,50,51,52,54 49653 Screw, 10-32 x 13/16 Fil 78824 Spring 10,54 

3606 Nut, 6-40 Hex 30,41,48, 9,36 80581 Spring 21,47 ) 51,59,63 55090 Spring 33,57 80945 Spring 58 :,(~ 

3624 Washer, Flat 61 55219 Screw, 8-32 x 3/8 Fil35 81596 Screw, 10-32 x 1-3/8 Hex 
3640 Lockwasher 12,14,30,33, 55669 Spring 4,22,33 58 

35,37,43,47,49,50,51,55, 70071 Lockwasher 29 81726 Terminal 55 
58,61,62 70314 Washer, Flat 63 81731 Spring 26,53 

Page 66 



ISS 3, SECTION 573-116-800TC 

NUMERICAL INDEX (Continued) 

f' 
Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

( 81774 Washer, Flat 39,64,65 93135 Screw, 8-32 x 1-3/4 Fil 108370 Washer, Felt 47 
81836 Washer, Insulating 63 63 108450 Lockwasher 41 
82463 Spring 21 93356 Washer, Felt 59 108891 Screw, 6-40 x 3/16 Hex 25 
82547 Insulator, .094" Thk 93507 Screw, 4-40 x 3/4 Hex 47 108949 Stiffener 30 

47,55 93634 Wick, Felt 57 110191 Lockwasher 6, 7 
82548 Insulator, .062" Thk 93638 Bracket, Bearing 57 110434 Screw, 4-40 x 3/16 Fil 

47,55 93644 Shaft 57 4,8,22,35 
82860 Spring 25,53 93645 Spindle, Left Paper 57 110435 Nut, 4-40 Hex 8,20,32,35 

( 83408 Screw, 4-40 x 3/16 Rd 63 93647 Hub, Right Paper Spindle 110437 Spring 51 
85957 Washer, Flat 11 57 110475 Screw, 2-64 x 5/64 Rd 6, 7 
85976 Washer, Flat 35,43,44 93648 Spindle, Right Paper 57 110476 Screw, 4-48 x 5/64 Fil 
86079 Washer, Felt 20 93649 Knob 57 6,7 
86283 Spring 45 93705 Cylinder, Paper Spindle 57 110743 Lockwasher 4,5,6,7,8,11, 
86304 Spring 49,50 93758 Washer, Felt 19,25,26,53 12,17,18, 19,20,22,30,32, 
86720 Post, Spring 17 93984 Lockwasher 62 37,38,43,44,46,49,50,51, 
86742 Nut, 4-40 Hex 19,23,48 94072 Bushing 36 59,61,63 
86835 Spring 4,33,35 94665 Screw, 6-40 Shoulder 30 111017 Screw, 6-40 x 5/16 Fil 
87398 Washer, Flat 61 95499 Screw, 6-40 Pilot 10 4,6,33,34,35 
87401 Spring 30 96646 Screw, 6-40 x 1-3/64 Fil 111342 Spring 17 
88891 Spring 55 23,52 111343 Clamp, Retaining 12,37 
89897 Nut, 10-32 Hex 29 97143 Jack 6,7 111409 Screw, 4-40 x 7/32 Fil30 

( 
90260 Spring 17 97296 Screw, 10-32 x 5/16 Fil 111767 Washer, Flat 17,35,48,62 
90573 Spring 20,61 59 111777 Connector, 4 Pt 

'< 90599 Shim, .008" Thk 30 97393 Screw, 6-40 Shoulder 56 Receptacle 63 
90606 Spring 37 98502 Washer, Flat 56 112127 Hinge 47 
90679 Washer, Felt 17,48,62 98712 Screw, 4-40 x 1/4 Flat 57 112128 Retainer 47 
90714 Washer, Flat 6, 7 98730 Screw, 6-32 x 1·1/4 Rd 63 112626 Nut, 10-32 Hex 9,10,17, 
90789 Washer, Flat 7 99220 Spring, Compression 6,7 18,36,46,56,61 
90790 Washer, Flat 56 100149 Stud 13,23 112627 Nut, 2-56 Hex 23,43,44 
90791 Lockwasher 6, 7, 17,20,32, 101386 Spring 10,19,54 112630 Spring 11 ,33 

49,50 101633 Washer, Flat 27 112663 Screw, 6~40 Shoulder 41 
90951 Lockwasher 10,54 101714 Spring 30 112695 Connector, 3 Pt Plug 28 
91228 Strap, 2·1/2" Braided 35 101796 Washer, Felt 5,17 113109 Soacer, .130" Thk 9 
91229 Strap, 2" Braided 35 102057 Screw, 4-40 Shoulder 4, 113980 Washer, Flat 29,30 
91617 Shim, .010" Thk 6,7 22,33 114125 Screw, 6-40 x 3/8 Hex 

( 91683 Nut, 15/32-32 Hex 14,24, 102329 Spring, Contact 30 59,60 
31,40 102330 Spring, Contact 30 114478 Nut, 15/32 Hex 14,40 

91684 Nut, 15132-32 Ring 14,24, 104564 Washer, Flat 41 114654 Strip, Terminal63 
31,40 104710 Ball, Bearing 12,37,43 115122 Washer, Felt 46,48,62 

91765 Spacer 17 104751 Spring 6,7 116783 Holder, Fuse 7 
91904 Washer, Flat 12 104807 Washer, Flat 8,30 116959 Screw, 6-40 Eccentric 
92265 Screw, 2-56 x 1/8 Rd 60 104827 Bearing, Ball9,10,35,36 Shoulder 59 
92309 Resistor, 400 Ohm 63 105400 Bearing, Ball'59 ' 117023 Wick, Felt 59 
92626 Stud 26,53 105551 Shell, Red 6,7 117416 Post 46 

( 92668 Post, Spring 1 7 106047 Screw, 1/4-32 x 1/2 Hex 4 117535 Washer, Flat 57 
93075 Ring, Shoulder 14 107116 Lockwasher 59 117608 Nut, Speed 12,13,15,29, 
93082 Extension 23 107364 Screw, 6-32 x 3/8 Fil42 40 
93107 Bearing, Ball 60 108007 Spacer, .040" Thk 30 118511 Fuse, 1/8 Amp 7 
93117 Lockwasher 29,30,43,44,61 108102 Screw, 4-40 x 1/4 Flat 119467 Insulator, .032" Thk 

~' 93118 Lockwasher 20,32,33 14,40 29,30 

Page 67 



SECTION 573-116-800TC 

NUMERICAL INDEX (Continued) c, 
Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

"1 119535 Bushing 57 125231 Nut, 10-32 Hex 35,57,59 145408 Link41 
' ' 

119647 Ring, Retaining 17 125241 Spring 23 146313 Wheel, Driven 57 
119648 Ring, Retaining 8,17,19, 125268 Spring 19 146314 Belt, "0" Ring 57 

20,34,44,47,51 128002 Screw, 2-56 x 3/16 Fil17 146320 Modification Kit 3,57 
119649 Ring, Retaining 17,19,20, 128357 Ring, Retaining 32 148128 Washer, Flat 37 

23,34,52,61 130499 Bearing, Ball 60 148396 Disc 57 
119650 Ring, Retaining 45 135563 Jumper, 2-3/4" Green 148397 Bracket 57 
119651 Ring, Retaining 6,7,9,10, 36,41 148609 Bracket, Switch Mounting 

11,17,21,25,26,29,33,39, 136859 Holder, Plug 5 14 ') 47,48,53,54,62 138166 Setscrew, 8-32 41 148610 Nameplate 14 
119652 Ring, Retaining 6,7,11, 138538 Fuse, SL-BL 2 Amp 7 148626 Switch, Keylever 14 

17,20,25,26,33,41,46, 139012 Solenoid, 85 Ohm 29 148637 Bracket, Mounting 5 
47,56,57,59 139552 Block, Terminal 63 148643 Guard, Switch 14 

119653 Ring, Retaining 31,33,38, 139555 Spring 13,23 149881 Cover, Gear 56 
53,57,58 139564 Nut, 3/8-32 Hex 14,41 149934 Cover 14 

119654 Ring, Retaining 45 139565 Washer, Flat 14 150013 Disk, Adjusting 18,38 
119655 Ring, Retaining 35,56 139574 Screw, 6-40 Shoulder 51 150026 Lever, Shoe Release 18,38 
120175 Plate, On-Off 14,40 142379 Pin, Roll 56,58 150029 Wick, Felt 18,38 
120824 Washer, Felt 18,38 144871 Shaft, Solenoid Plunger 150040 Screw, 6-40 x 5/8 Fil 7 
120870 Wick, Felt 47 34 150043 Shoe, Secondary Clutch 
121018 Nut, 4-40 Hex 6, 7 145190 Connector, 2 Pt Plug 55 18,38 
121125 Washer, Spring 55 145191 Connector, 2 Pt 150044 Shoe, Primary Clutch 18, 

) 121242 Clamp, 1/8" ID Cable Receptacle 55 38 
6, 7 ,33,55,63 145307 Plate, Nut 34 150089 Screw, 4-40 x 1/2 Fil ,, 

121243 Clamp, 3/16" ID Cable 145311 Plate, Stop 41 5,7,8,55,59,62 
4,23,32,33,40,55 145313 Washer, Felt 56 150241 Spring 18,38 

121244 Clamp, 1/4" ID Cable 145316 Screw, 6-40 Shoulder 41 150354 Arm, Trip 58 
13,33 145318 Screw, 6-40 Spl38 150356 Lever, Trip 58 

121245 Clamp, 5/16" ID Cable 145365 Pinion, 20T 56,58 150383 Spacer, .149" Thk 57 
5,33,44,54 145366 Gear, 56T 56 150411 Washer, Flat 61 

121246 Clamp, 3/8" ID Cable 63 145367 Shaft, Drive 56 150923 Washer, Felt 34,47,48 
121247 Clamp, 7/16" ID Cable 145368 Gear, 27T 56,58 150932 Bushing, Shoulder 26,53 

4,63 145369 Gear, 24T 56 150966 Insulator 4,33,35 
121473 Post 43,44,62 145370 Gear, 42T 56 150990 Washer, Felt 48,62 
122057 Switch, Sensitive 21,30 145373 Gear, 66T 56 150991 Washer, Felt 45,46 
123823 Washer, Flat 63 145374 Gear, 47T 56 151008 Lever, Latch 8 

<4) 124177 Lockwasher 57,59,60 145375 Gear, 63T 56 151013 Bail, Spacebar 12 
124244 Washer, Felt 34 145381 Washer, Thrust 56 151014 Link 12 
124610 Plug 6,7 145383 Key 56 151016 Bearing, Roller 17 
124761 Plate, Insulating 63 145384 Pin, Guide 56 151018 Stud 17 
124999 Switch, Sensitive 29 145385 Spring, Compression 56 151023 Guide, Codebar 8 
125011 Washer, Flat 6,8,20,37, 145386 Sle13ve 41,56 151025 Lever, Detent 19 

46,50,54,62 145389 Shaft, Idler 56 151026 Arm, Toggle Detent 19 
125015 Washer, flat 29,30,35,39, 145390 Pinion, 25T 56 151030 Shaft, Code Lever 8 

} 48,59,62 145392 Post 58 151032 Bellcrank 8 
125112 Screw, 2-56 x 1/8 Fil47 145393 Bushing 56,58 151036 Screw, 4-40 Shoulder 8, ·tt·;~. 

125122 Screw, 2-56 x 3/4 Fil 29 145394 Knob 41 12,48 
125126 Screw, 2-56 x 9/32 Fil 145398 Shaft, Flexible 41 151037 Lever, Flutter 19 

20,32,49,50 145403 Gear w/Link, 36T 41 ·151038 Plate, Guide 17 
125181 Screw, 2-56 x 3/8 Fil 145407 Bracket, Rear 41 151039 Stud 17 

4,21,22,23,52 

Page 68 



ISS 3, SECTION 573-116-800TC 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 
Number Page Number Number Page Number Number Page Number 

151041 Screw, 4-40 Pilot 17 151126 Spacer, .250" Thk 10,36 151223 Screw, 4-40 Shoulder 12, 
151043 Plate, Nut 8 151127 Shaft 10 40.42 
151045 Bar, Spacing 12,40,42 151130 Pinion, 14T 22 151224 Screw, 6-40 Pilot 12,39, 
151051 Lever, Intermediate 19 151131 Gear, 96T 22 47 
151052 Lever, Selector 20 151132 Pinion, 17T 22 151225 Washer, Felt 17 
151053 Lever, Transfer 20 151133 Gear, 93T 22 151226 Strip 12,13 
151054 Stud 17 151134 Pinion, 20T 22 151227 Bracket, Space Bar 12 
151055 Post 20 151135 Gear, 84T 6,7,22 151228 Bracket w/Bearing 9,10,36 

( 
151056 Stud 19 151140 Plate 19 151234 Ratchet, 27T 10,54 
151057 Screw, 1/4-32 Pilot 17 151145 Screw, 2-56 Shoulder 19 151235 Ratchet, 28T 10,54 
151059 Stud 19,23,52 151146 Strap, Mounting 4,33 151236 Hub 10,54 
151060 Gearset, 60 WPM 22 151151 Camsleeve 18 151237 Spring, Flat 10,54 
151062 Stud 20 151152 Screw, 4-40 x 3!16 Hex 151240 Pawl, Latch 10,54 
151063 Spacer 18 6,8,17,19,20,32,37,46,49, 151241 Lever, Latching 10,54 
151064 Plate, Rear 18 50,51,61,62 151244 Bushing, Eccentric 10,54 
151065 Bail, Locking 20 151154 Sleeve, Gear 18 151245 Washer, Felt 9,10,54,56 
151066 Bail, Rocker 17 151157 Shaft 18 151246 Washer, Flat 10,54 
151067 Bail, Codebar 17 151158 Guide, Selector Lever 20 151286 
151068 Lever, Reset 18 151159 Bracket 11 thru 
151073 Screw, 4-40 x 5/32 Fil 151161 Shaft 20 151289 Keylever Assembly 15 

6,7,55 151167 Bracket 8 151290 Keylever Assembly 15,21, 
151075 Gearset, 75 WPM 22 151169 Screw, 4-40 Adjusting 20 52 

~~ 151076 Wedge, Locking 12 151170 Box Assembly, Contact 20 151291 
151080 Washer, Flat 12,37,43 151171 Toggle, Contact 20,32,49, thru 
151082 Screw, 4-40 Pilot 5 50 151300 · Keylever Assembly 15 
151084 Bar, Clutch Trip 8 151173 Screw, 4-40 Contact 20,32 151301 Keylever Assembly 16 
151085 Bar, Code No.5 8 151176 Base 20,32 151302 
151086 Bar, Code No.4 8 151177 Terminal 20,32 thru 
151087 Bar, Code No.3 8 151179 Terminal 20,32 151306 Keylever Assembly 15 
151088 Bar, Code No.2 8 151180 Link, Toggle 20,32,49,50 151307 Keylever Assembly 16 
151089 Bar, Code No.1 8 151182 Washer, Insulating 20,32, 151308 
151090 Screw, 6-40 Pilot 8 49,50 thru 
151091 Plate, Nut 8 151183 Insulator 20,32 151322 Keylever Assembly 15 
151092 Frame 8 151184 Extension, Toggle 20,32 151325 Cover 12 
151096 Frame, Signal Generator 151185 Guide 20,32 151326 Plate, Seal12,13 

( 17,21 151188 Guide, Transfer Lever 20 151329 Switch, Sensitive 4,10, 
151097 Shaft 20 151189 Bail, Clutch Trip 17 22,23,35,52,54 
151098 Stud 19 151190 Lever, Oscillating 19 151333 Wick, Felt 18 
151099 Extension, Rocker 17 151191 Bracket 8 151335 Stud 4,33,34,35 
151100 Gearset, 100 WPM 22 151193 Bumper 8 151338 Spacer, .075" Thk 12,13 
151101 Guide 8 151201 Wick, Felt 18 151341 Lever, Contact 4,22 
151102 PawlS 151205 Plate 19 151342 Bracket 4,22 
151104 Clip 8 151207 Stud 17 • 151346 Screw, 6-40 x 3/8 Fil 
151105 Extension, Space Code 151211 Lever, Stop 17 4,6, 7,8,10, 12, 13,30,35, 

( Lever 12 151213 Stud, 6-40 Eccentric 17 59,60 
151106 Plate 17 151215 Shaft 17 151350 Screw, 4-40 Shoulder 8 
151112 Shaft 11 151216 Detent 17 151352 Spring, Flat 11,33 
151113 Strip, Mounting 4,33,60 151217 Roller 17 151353 Window, Plastic 12 
151115 Plunger, Lock 11 151218 Rod, Break 21 151354 Screw, 2-56 x 15/32 Fil 

(. 151118 Plate, Spacing 4,33 151222 Washer, Felt 19 12,30 

Page 69 



SECTION 573-116-SOOTC 

NUMERICAL INDEX (Continued) 

Part Description ana Part Description and Part Description and 
Number Page Number Number Page Number Number Page Number 

151355 Bar, Lock 8 151657 Screw, 6-40 x 1/4 Fil 4, 151837 Stud 17 
151358 Bo:, Contact 20 5,6, 7,8,10,23,55,57,58,60 151840 Bail8 
151359 Cover w/Springs 20,32 151658 Screw, 6-40 x 5/16 Fil4, 151841 Channel12 
151367 Plate 8 5,8, 11' 12, 13, 18,26,29,32, 151842 Retainer, Ball 12 
151369 Suppressor, Electrical 33,35,56 151843 Screw, 6-40 Adjusting 12, 

Noise 4 151659 Screw, 6-40 x 1/2 Fil 12, 37,43 
151376 Label, Instruction 12,40 13,39,40,42,60,64,65 151844 Screw, 4-40 Stop 12 
151389 Paper, Carbon 12,40 151660 Screw, 6-40 x 7/8 Fil 57 151845 Lever 8 
151390 Label, Blank 12,40 151678 Screw, 1/4-32 Pilot 4,33 151846 Post, Spring 21 ~1) 
151391 Label Set 12,40,64 151685 Screw, 4-40 x 5/16 Fil 151848 Lock 12 
151395 Spring 19 20,32 151849 Guide, Co del ever 5 
151397 Spring 20,61 151686 Screw, 4-40 x 3/8 Fil 151851 Lever, Codebar 5 
151398 Spring 20 32,51 151852 Lever, Space 5 
151399 Bracket 4 151687 Screw, 4-40 x 7/16 Fi162 151853 Lever, Keyboard Lock & 
151411 Block, Terminal 34 151688 Screw, 4-40 x 5/8 Fil Break 5,25,26 
151412 Insulator, Terminal Block 8,30 151854 Lever, Local LF and Local 

34 151689 Screw, 4-40 x 3/4 Fil 63 CR5 
151415 Block, Terminal4,33,35 151692 Screw, 6-40 x 3/16 Fil4, 151855 Lever, Keyboard Unlock & 
151416 Nut, 6-40 Hex 4,33,34,35 11,12,13,17,25,26,29,51, Repeat 5 
151427 Plate, Clamp 7 61 151856 Bracket 11 
151442 Screw, 6-40 x 1/2 Hex 39, 151693 Screw, 6-40 x 9/16 Fil 151857 Bailll,25 

43,46,55,57 ,58,64,65 4,60 151858 Bail 11 

J 151444 Bracket, Guard 30 151712 Button, Pivot 9,10,36,56 151859 Link 11 
151540 Lampholder 35,51 151715 Spring 61 151861 Bail11 
151564 Bracket 35 151722 Screw, 6-40 x 3/16 Hex 151862 Bracket 11 
151565 Bushing, Shoulder 35 33,39,45,47,53,54,59,61, 151863 Shaft 11 
151567 Armature w/Clapper 35 64,65 151867 Bracket 13 
151572 Lockwasher 27 151723 Screw, 10-32 x 3/8 Hex 151879 Stud 10,54 
151574 Grommet, Rubber 24,35 33,34,57 151880 Nut, 4-40 Hex 49,50,61,62 
151577 Screw, 6-40 Shoulder 35 151724 Screw, 10-32 x 5/8 Hex 151884 Bracket 10 
151579 Plate, Retaining 35 9,10,36,57 151885 Plate, Nut 10,54 
151610 Washer, Flat 56,58 151725 Screw, 10-32 x 3/4 Fil 151886 Stud 10,54 
151618 Screw, 6-40 x 7/16 Fil 9,10,36 151887 Modification Kit 2,17,21 

4,5,9,29,60 151728 Spring 18,38 151889 Extension 8 
151629 Nut, 6-40 Lug 58 151731 Screw, 4-40 x 7/8 Fil 151893 Plate 9 

) 151630 Screw, 6-40 x 1/4 Hex 20,32,51 151894 Gear, 48T 9 
<tt:' 

6, 7 '9' 12,29,33,34,35,36, 151732 Screw, 4-40 x 11/32 Fil 151895 Bushing, Eccentric 9 
38,39,41 ,42,45,55,56,59, 59 151896 Shaft 9,22 
60,63 151737 Screw, 4-40 x 11/64 Hex 151897 Lever 9 

151631 Screw, 6-40 x 5/16 Hex 18,38,58,61 151898 Spring 9 
9,10,26,33,34,35,36,39, 151739 Screw, 6-40 151899 Nut, 2-56 Shoulder 19 
40,42,44,46,47,53,55,56, Identi'iication 15 151901 
57,58,59,60,63 151820 Spring, Contact 20,32,49, thru 

151632 Screw, 6-40 x 3/8 Hex 33, 50 151910 Keylever Assembly 15 
34,35,36,39,40,41,42,44, 151827 Strap, Terminal 34 151934 Modification Kit 15 
45,49,50,52,53,54,55,56, 151830 Bar, Upstop 8 151939 Grommet, Rubber 35 
59,63,64,65 151832 Screw, 6-40 Shoulder 20 151982 Lamp, 6V Incandescent 35 

151637 Screw, 4-40 x 1/4 Fi16, 151833 Frame, Front 12 152000 Base 4,60 
8,12,13,14,63 151834 Plate, Keytop Guide 12 152001 

151642 Screw, 6-40 x 3/4 Fil 6, 151835 Latchlever 17 thru 
7,17 152006 Keylever Assembly 15 

Page 70 



ISS 3, SECTION 573-ll6-800TC 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 
Number Page Number Number Page Number Number Page Number 

152007 Keylever Assembly 16 152894 Bracket 19 153537 Screw, 6-40 x 9/32 Hex 
152008 152904 Modification Kit 15 33,61 

thru 152905 Modification Kit 15 153538 Screw, 6-40 x 7/16 Hex 57 
152016 Keylever Assembly 15 152906 Modification Kit 15 153572 Cable Assembly 24,40 
152017 152911 Modification Kit 2,23 153589 Switch, Toggle 24,40 

thru 152916 Modification Kit 2,26 153590 Spacer 24,31 
152020 Keylever Assembly 16 152918 Modification Kit 2,25 153591 Cable 24 
152045 Guard, Gear 4,33 153109 Lever, Function 13,23 153595 Block, Switch Mounting 24 

( 
152051 Tissue 12,40 153110 Cable w/Terminals 13 153619 Board, Terminal 4,32 
152122 Screw, 4-40 Shoulder 11 153112 Bracket 13,23,24 153620 Insulator 4 
152130 153115 Keylever Assembly 23 153622 Jumper, 5" Purple 28 

thru 153116 Plug, Button 12,13,15,29 153623 Box, Contact 20 
152139 Keylever Assembly 16 153117 Cover 13,14,24,31 153624 Box Assembly, Contact 20 
152250 Stud, 4-40 Eccentric 8 153118 Cover, Label13,14 153626 Insulator, .031" Thk 21 
152296 Bracket, Spring 8 153119 Label Set 13,14 153627 Screw, 6-40 Spl 21 
152318 Switch, Magnetic 23,52 153120 Label, Instruction Left 153629 Lever, Break 21 
152333 Modification Kit 2,21 14 153630 Bracket 21 
152334 Modification Kit 2,23 153121 Label14 153631 Network, Spark 
152338 Modification Kit 2, 10 153122 Label, Blank 14 Suppression 4,30,32,61,63 
152342 Modification Kit 2,24 153123 Paper, Carbon 14 153632 Cable Assembly 21 
152343 Modification Kit 2,22 153124 Tissue 14 153635 Cable 23 
152344 Modification Kit 2,23 153243 Bail 26 153636 Lever, Switch 23 

( 152441 Washer, Flat 56,59 153244 Shaft 11 153637 Spring, Torsion 23 
152460 Bracket 4 153245 Bracket 26 153638 Bracket, Switch 23 
152461 Bracket 35 153246 Bracket 26 153639 Cable Assembly 10 
152462 Latch, Right 4,33,35 153247 Lever, Trip 26,53 153671 Cable Assembly 22 
152463 Latch, Left 4,33,35 153248 Bushing, 6-40 Shoulder 153672 Cable Assembly 23 
152464 Insulator, .062" Thk 25,26,53 153796 Cable 6,7 

4,33 153249 Bail, Transfer 26,53 153799 Screw, 4'40 x 21/64 Hex 
152465 Connector, 20 Pt 153250 Link 26,53 61 

Receptacle 28 153252 Link 26,33 153803 Jumper, 5" Slate 28 
152467 Connector, 20 Pt Plug 4, 153264 Shaft 11,25 153817 Screw, 4-40 x 3/8 Hex 20, 

33,35,51 153265 Bracket 25 33,43,44,49 ,50 
152493 Lever, Latch 17 153266 Lever, Trip 25,53 153839 Screw, 6-40 x 5/8 Hex 
152754 Jumper, 4-1/2" Red 34 153267 Washer, Felt 6 6,7,58 

( 152764 Gear, 81T 22 153271 Bail 25 153841 Screw, 6-40 x 9/16 Hex 
152765 Pinion, 13T 22 153273 Link 25,53 42,46,52 
152766 Gearset, 67 WPM 22 153274 Lever, Adjusting 25 153843 Lever, Space Repeat 21 
152814 Stud 19,21 153176 Bracket, Adjusting 25 153845 Bushing 21 
152815 Lever, Break 21 153277 Bail 25 153846 Plate, Nut 6,7 
152839 Spring, Latch 8 153283 Keylever Assembly 16,26, 153847 Generator, Tachometer 6,7 
152873 Latch 8 53 153876 Clamp, 1-21/32" ID Cable 
152874 Shaft, Latch 8 153284 Key1ever Asse'mbly 16;25, 6,7 
152875 Spacer, .050" Thk 8 53 153877 Bracket 6,7 

( 152876 Bracket 8 153441 Screw, 10-32 x 7/16 Hex 153878 Link 6,7 
152877 Bail8 35 153887 Detent 17 
152878 Bracket, Stop 8 153442 Screw, 10-32 x 1/2 Hex 57 153892 Meter, Tachometer 6,7 
152890 Washer, Flat 38 153444 Keylever Assembly 13 153902 Modification Kit 2,21 
152893 Screw, 4-40 x 1/4 Hex 12, 153445 Keylever Assembly 13 153952 Cover, Motor 6 

(, 30,37,43 153492 Connector, 3 Pt Plug 5 153955 Lever 6,7 

Page 71 



SECTION 573-116-800TC 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part · Description and 
Number Page Number Number Page Number Number Page Number 

153956 Cover 6 154052 Bar, Locking 45 154117 Bail, Spacebar 39 
153958 Plate, Guide 6 154053 Bail, Clutch Trip 46 154118 Lever w/Hub 52 
153959 Plate, Cover 6 154056 Bracket, Contact Box 154119 Bracket, Spacebar 39 
153969 Slide 6,7 49,50 154120• Lever, Code bar 45 
153970 Plate, Bearing 6, 7 154057 Plate 39,64,65 154121 Lever, Space 45 
153971 Plunger 6,7 154058 Plate 39,64,65 154122 Lever, Keyboard Lock 
153984 Bail6,7 154059 Bracket, Function Bail Function 45 
153985 Shim, .020" Thk 6, 7 31,52,53 154123 Lever, Function 45,52,53 
153986 Plate, Identification 6, 7 154064 Bracket, Adjusting 53 154124 Lever, Keyboard Repeat A) 
153987 Brake, Slide 6 154065 Lever w/Hub 53 and Unlock 45 
153992 Meter Assembly 6,7 165066 Lever, LOC-LF 31 154125 Spring 45,61 
153993 Pinion, 20T 6,7,22 154067 Lever 31,61 154126 Bracket 52 
154000 Base 31,33,52,53,60 154068 Bracket, Right Guide 37, 154127 Nut, 6-40 Hex 48,62 
154001 Codebar, No.1 45 44,45 154129 Trip bar, Clutch 45 
154002 Codebar, No.2 45 154069 Bracket, Left Guide 45 154130 Box, Contact 49 
154003 Codebar, No.3 45 154070 Guide, Codelever 45 154131 Cover, Contact 49 
154004 Codebar, No.4 45 154071 Screw, 1/4-32 Pilot 45 154132 Bracket 53 
154005 Codebar, No.5 45 154072 Bracket, Stop 45 154133 Bracket 53 
154008 Guide, Codebar 44,45 154076 Plate, Nut 33,35 154135 Pawll0,54 
154009 Plate, Front 47 154079 Stud 48 154136 Pawl10,54 
154010 Bail Transfer 4 7 154080 Lock, Wedge 43,45 154137 Lever, Adjusting 54 
154013 Bracket, Spring 45 154081 Plate, Retainer 12,37 154138 Washer, Felt 38 ~·) 
154014 Guidepost 4 7 154083 Spacer, Cam 38 154140 Bail, Locking 47 
154015 Post 48,62 154084 Bearing, Needle 48 154141 Modification Kit 3,52 
154016 Shaft 45 154085 Plate 9, 10,33,36 154142 Modification Kit 3,54 
154018 Post, Locking Bail 4 7 154086 Retainer, Wedge 12,37 154144 Cable Assembly 54 
154019 Follower, Eccentric 38, 154087 Plate, Nut 33 154145 Modification Kit 3,53 

48,62 154088 Plate, Nut 33 154146 Modification Kit 3,53 
154020 Seal, Front 39,64,65 154089 Post, Spring 48 154147 Modification Kit 3,52 
154021 Link 39 154091 Guide, Non-Repeat Lever 154148 Modification Kit 64 
154023 Latch, Lockbar 45 48,62 154149 Cable Assembly 52 
154025 Plate, Adjusting 48 154092 Shaft, Function 31,53,61 154150 Guide Assembly, Keylever 
154027 Bellcrank 48 154095 Eccentric, Contact Box 2,45 
154029 Wick, Felt 38 49,50 154151 Bail Assembly, Universal 
154030 Shaft, Signal Generator 154096 Bushing, Eccentric 46 2,37 

;<) 27,38 154097 Bail 53 154152 Lockbar Assembly, Ball 
154032 Sleeve, Gear 38 154098 Bail 53 2,37 
154033 Latchlever, Clutch 46,55 154099 Bail, LOC-CT Function 31 154153 Cable Assembly 52 
154034 Lever, Clutch Stop 46 154101 Plate, Rear 46 154154 Cam, Signal Generator 38 
154036 Plate, Detent 46 154102 Plate, Rear 48,51,55,62 154156 Grommet, Rubber 5,35,51 
154037 Lever 31,52 154105 Post, Transfer Bail47 154165 Box Assembly, Contact 
154039 Bracket 52 154196 Bracket 33,34 2,49 
154040 Lever, Transfer 47 154107 Bracket 53 154166 Suppressor, ARC 49 
154041 Post, Stop 47 154109 Plunger 33 154171 Bail Assembly 2,31 

,,) 154042 Terminal 49,50 154110 Hood, Keyboard 39,64,65 154173 Plate 35,51 
154043 Terminal49,50 154111 Guideplate, Keytop 40 154176 Bracket 33 
154045 Screw, 6-40 Spl49,50 154112 Lever 51 154178 Spring 47 
154046 Stud 46 154114 Post, Spring 51 154179 Blade, Universal 37 
154047 Post, Spring 4 7 154115 Guideplate 33 154183 Blade, Front 37 
154051 Screw, 6-40 Shoulder 48 154116 Bail 53 154184 Blade, Rear 37 

Page 72 



ISS 3, SECTION 573-116-BOOTC 

( 
NUMERICAL INDEX (Continued) 

Description and Part Description and Part Description and Part 
Number Page Number Number Page Number Number Page Number 

( 154189 Insulator 49 155729 Codebar 30 156740 Screw, 6-40 x 7/32 Hex 
154191 Spring 48,62 155731 Bracket, Contact 30 9,34,36,43,44,62 
154193 Plate 52 155732 Bracket, Contact 30 157184 Washer, Felt 27 
154194 Base 49,50 155733 Lever 30 157288 Plate, Adapter 60 
154197 Plug, Button 40 155739 Bracket 29 157320 
154198 Window, Plastic 40,64 155741 Block w/Pin 29 thru 
154199 Shim, .005" Thk 33 155743 Stud 29 157323 Keylever Assembly 16 
154201 Shim, .014" Thk 33 155744 Bail29 157325 

( 154202 Screw, No.4 Spl 40,64 155745 Contact Assembly, Left 30 thru 
154203 Bracket 39,64,65 155746 Contact Assembly 30 157367 Keylever Assembly 16 
154204 Grommet, Platic 40,64,65 155747 Cable 30 157940 
154208 Bracket, Switch 33 155750 Sleeve, 3/32ID x l/2" thru 
154210 Bracket, Left 39 Lg Insulating 10,14,51, 157971 Keylever Assembly 16 
154211 Bracket, Right 39 54,55,62,63 157989 Hub w/Pin 6 
154212 Frame, Front 39 155751 Sleeve, 1/8 lD x 1" Lg 158010 Bar, Locking 44 
154215 Spring 48,62 Insulating 22,32,51,52,54 158163 Switch, Sensitive 33,51 
154217 Wick, Leather 47 155752 Sleeve, 5/64 ID x 1/2" 158164 Lever w/Hub 33 
154225 Box Assembly, Contact Lg Insulating 28,51 158215 Plate, Nut 34 

2,49 155753 Sleeve, l/8 ID x 1/2" 158226 Bracket w/Bushing 44 
154226 Box w/Strap 49 Lg Insulating 14,34,44, 158228 Lever w/Stud 44 
154227 Bracket, Support 53 47,51,55,61,63 158230 Bracket, Contact 44 

( 
154236 Latchlever 46 155754 Sleeve, 1/16 ID x 1/2" 158231 Contact, Lock Bar 44 
154237 Lever, Non-Repeat 48 Lg Insulating 51 158268 Latch w/Hub 48,62 
154238 Extension 37 155755 Sleeve, 11/64 ID x 5/8" 158275 Plate, Clamp 44 
154239 Extension w/Post 37 Lg Insulating 35,51 158277 Screw, 3-48 x 1 Rd 44 
154240 Bail, Codebar 48,62 155843 Keytop 44 158299 Cover, Contact 44 
154241 Stud 48 155844 Keytop 44 158358 Switch, SP-ST Toggle 31 
154350 Modification Kit 48 155848 Bracket, Left 30 158359 Modification Kit 2,31 
154386 Plate, Adjusting 48 155849 Bracket, Right 30 158360 Block, Switch Mounting 31 
154520 155850 Contact Assembly, Right 158361 Cable Assembly 31 

thru 30 158362 Cable 31 
154535 Keylever Assembly 16 155851 Bracket, Switch 30 158406 
154662 Spacer 10,36 155859 Screw, 4-40 Spl 28 thru 
154663 Shaft 6,7,10,22,36 155860 Screw, 4-40 x 3/8 Rd 28 158445 Keylever Assembly 16 
154681 Modification Kit 2,24 155861 Lockwasher 28 158447 

( 154682 Block, Switch Mounting 24 155867 Cable Assembly 22 thru 
154694 Disc, Clutch Cam 18,38 155954 Switch, Sensitive 61 158455 Keylever Assembly 16 
154749 Modification Kit 6 155994 Insulator, .015" Thk 61 158501 Plate, Switch 29 
154783 Modification Kit 2,29,30 156399 Nut, 6-40 Shoulder 6,7 158712 Gear, 26T 60 
154794 Modification Kit 22 156450 Screw, 2-56 x l/2 Fil61 158716 Gear, 39T 59 
155023 Switch, DP-DT-Toggle 14, 156503 Wick Felt 38 158723 Roller 56,59 

40 156509 Washer, Flat 47 158732 Gear, 24 & 18T 60 
155025 156516 Latch 47 158733 Gear, 44T 59 

( 
thru 156574 Post, Spring 37 158734 Gear, 47T 59 

155040 Keylever Assembly 16 156591 Washer, Felt 33,57 158740 Block 59 
155052 Cable Assembly 28 156630 Washer, Felt 47 158741 Bar 60 
155615 Base 4,6 156632 Screw, 6-40 x 13/32 Hex 158745 Clamp, Bearing 9,35,36,56 
155616 Plate, Seall2 39,42 158753 Armature, Magnet 55 

( 
155727 Codebar 30 156644 Link, Drive 49, 50 158754 Core, Magnet 55 
155728 Codebar 30 156663 Bushing, Insulating 49,50 158788 Clamp, Bearing 59 

Page 73 



SECTION 573-ll6-800TC 

Part 
Number 

158859 
159278 
159279 
159281 
159282 
159284 
159285 
159287 

159327 
159334 
159341 
159660 
159661 
159662 
159663 
159664 
159665 
159666 
159667 
159668 
159669 
159675 
159700 
159976 
160369 
160370 
161100 
161106 
161111 
161293 
161294 
161295 
161301 
161346 
161347 
161348 
161426 
161427 
161435 
161437 
161438 
161525 

161891 
162224 
162333 
162335 
162485 
162641 

Page 74 

Description and 
Page Number 

Post, Spring 55,58 
Pinion, 14T 22 
Gear 96T 22 
Pinion, 1 7T 22 
Gear, 93T 22 
Pinion, 20T 22 
Gear, 84T 22 
Retainer, Pinion 22,27, 
35,56,58 
Washer, Flat 48 
Washer, Insulating 48 
Bearing, Ball 56 
Gearset, 60 WPM 22 
Pinion, 1 OT 22 
Gear, 57T 22 
Pinion, 1ST 22 
Gear, 78T 22 
Pinion, 14T 22 
Gear, 64T 22 
Gearset, 67 WPM 22 
Pinion, 20T 22 
Gear, 70T 22 
Gearset, 75 WPM 22 
Gearset, 100 WPM 22 
Armature 58 
Switch, No Pushbutton 14 
Switch, NC Pushbutton 14 
Spring, Contact 47 
Pinion, l4T 22 
Gearset, 60 WPM 22 
Gearset, 60 WPM 22 
Gearset, 75 WPM 22 
Gearset, l 00 WPM 22 
Post 22,27,35,56 
Washer, Felt 20,47 
Washer, Felt 10,51,54 
Spring 18 
Cable 32 
Plate, Nut 32 
Modification Kit 2,32 
Box, Contact 32 
Sleeve 32 
Connector, 14 Pt Plug 
28,51 
Guide Plate, Keytop 41 
Modification Kit 2,44 
Stud, Locating 4,31 
Cable 44 
Plate 17 
Modification Kit 3,59,60 

NUMERICAL INDEX (Continued) 

Part 
Number 

162643 
162645 
162646 
162647 
162648 
162649 
162650 
162652 
162653 
162654 
162655 
162656 
162657 
162658 
162659 
162660 
162661 
162663 
162664 
162665 
162666 
162668 
162669 
162686 
162873 

162874 
162875 
162876 
162878 
162879 
162880 
162881 
162882 
162883 
162884 
162885 
162886 

162891 
162892 

163359 
163360 
163440 
163445 
163460 
163461 
163462 
163463 

Description and 
Page Number 

Bracket 59 
Gear, 21T 59 
Shaft 59 
Sleeve 59 
Plate w/Stud 59 
Retainer 59 
Shaft 60 
Plate 59,60 
Retainer 59 
Hub60 
Gear, 56T 59,60 
Shaft 60 
Gear, 48T 59,60 
Hub60 
Retainer 56,59 
Post 59 
Link w/Stud 59 
Stud 59 
Link 59 
Bracket 59 
Lever w/Stud 59 
Bracket 60 
Gear 1ST 59 
Guard, 60 
Contact Assembly, 
Universal 62 
Clamp 62 
Bracket 62 
Bar, Retainer 62 
Contact Assembly 47 
Spring, Contact 47 
Bracket 47 
Plate 47 
Bushing, Insulating 47 
Cover, Insulating 47 
Arm47 
Segment, Cam 38 
Screw, 4-40 x 7/32 Hex 
38 
Cover, Contact Box 49 
Box Assembly, Contact 2, 
49, 
Modification Kit 3,59,60 
Bracket 60 
Gear, 48T 10,36 
Insulator, Strip 49,50 
Gear, SST 10,36 
Pinion, 18T 22 
Gear, 117T 22 
Pinion, 24T 22 

Part 
Number 

163464 
163504 
163505 
163519 
163536 
163647 
163775 
163813 
163814 
163852 
163962 
163963 
163964 
163979 
164005 
164043 
164077 
164127 
164131 
164132 
164133 
163138 
164142 
164143 
164144 
164145 
164146 
164148 
164149 
164151 
164154 
164155 
164156 
164157 
164158 
164160 
164161 
164162 
164163 
164164 
164165 
164168 
164169 
164202 
164269 
164327 
164328 
164329 
164373 
164375 

Description and 
Page Number 

Gear, 104T 22 
Gearset, 71 WPM 22 
Gearset, l 07 WPM 22 
Sleeve, Gear 27,38 
Spacer, .563" Thk 49 
Channel, Ball12,37,63 
Modificiation Kit 3,51 
Plate 51 
Lever w/Hub 51 
Keylever Assembly 16 
Plate 13 
Plate 40,64 
Plate 40 
Lever, Codebar 61 
Modification Kit 
Keytop 61 
Modification Kit 2,44 
Guideplate, Keytop 40 
Cable Assembly 51 
Cover 13,14,24,31 
Cable Assembly 28 
Stud 62 
Bracket 61 
Plate Mounting 61 
Plate, Side 61 
Pivot, Lever 61 
Lever, Stop 61 
Spacer, Stop Arm 61 
Lever, Blocking 61 
Lever, Detent 61 
Lever, Sensing 61 
Yoke, Magnet 61 
Armature 61 
Shaft 61 
Latch 61 
Link62 
Drum, Message 61 
Ring, "0" 61 
Blade, Stop 61 
Blade, Code 61 
Plate, Drive 61 
Pawl, Stepping 61 
Stud, Eccentric 61 
Modification Kit 64 
Plate, Switch 40 
Cable 28,40 
Plate, Switch 14 
Cover 14 
Modification 65 
Guideplate, Keytop 40 

''1 

) 

:') 

") 

,,) 

.... ·' !~J 



ISS 3, SECTION 573-116-SOOTC 

(" 
NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 
Number Page Number Number Page Number Number Page Number 

(' 164376 Guard 14,40 170380 Retainer, Wedge 43 174491 Modification Kit 49 
164379 Cable 55 170385 Frame w/Bushing 46,55 176278 Plate, Nut 61 
164434 Keylever Assembly 15 170386 Guide, Transfer Lever 47 176304 Bracket 61 
164435 Keylever Assembly 15 170391 Guide, Transfer Lever 47 176352 Box Assembly, Contact 2, 
164457 Keylever Assembly 16 171541 Diode 63 49 
164485 Bail w/Hub 46,55 171559 Lamp, 28 v incandescent 176659 Lever, Trip 34 
164494 Modification Kit 3,52 51 176661 Bracket w/Post 34 
164495 Cable Assembly 52 171953 Connector, Orange 176663 Link 34 

( 164496 Bail61 Shielding 51 176672 Solenoid 34 
164497 Eccentric 61 171973 Connector, Black 176673 Suppressor, Spark 34 
164499 Bar, Locking 61 Insulated 51 176675 Solenoid Assembly 34 
164501 Plate, Mounting 63 172635 Plate, Adapter 33,57 176677 Shaft, Clutch 58 
164617 Base, Paper Winder 57 172636 Bracket 33,57 176678 Shaft, Driver 58 
164644 Post 55 172962 Cable 47 176691 Resistor w/Terminals, 
164645 Post 55 173028 Post, Spring 62 50hm 34 
164645 Post 55 173029 Latchlever 62 176701 Base 34,61 
164646 Plate, Nut 55 173095 Link 62 176703 Plate, Mounting 34 
164649 Plate, Mounting 55 173096 Stud, Eccentric 48,62 176752 Ring, Retaining 58 
164651 Bail, Armature 55 173166 Plate Assembly 7 176770 Bracket 58 
164652 Bar, Universal 45,55 173167 Plate 7 176772 Gear, 56T 58 
164653 Bracket 55 173168 Jumper, 4-1/2" Black 7 176774 Gear, 42T 58 

( 
164656 Bar, Clutch Trip 45,55 173169 Jumper, 13" Lg Red 7 176779 Wick, Felt 58 
164660 Modification Kit 3,55 173518 Modification Kit 2,7 176782 Gear, 63T 58 
164718 Plate, Adapter 33,57 173712 Cable Assembly 33 176784 Bearing, Flange 58 
164719 Bracket, Mounting 57 173793 Gear, lOOT 22 176787 Gear, 66T 58 
164720 Bracket, Assembly 57 173794 Pinion, 14T 22 176789 Hub 58 
164721 Shaft 57 173795 Gearset, 65 WPM 22 176790 Washer, Bearing 58 
164722 Hub, Wheel 57 173842 Stud 56 176792 Sleeve w/Stud 58 
164723 Wheel, Drive 57 173907 Spacer 59 176793 Sleeve 58 
164724 Pulley 33,57 173908 Post 59 176794 Spring, Right Clutch 58 
164725 Pulley, Idler 33,57 173909 Washer, Locking 59 176795 Spring, Left Clutch 58 
164726 Post, Idler 33,57 173912 Plate 59 176796 Wick, Felt 58 
164727 Lever, Idler 33,57 173974 Screw, 10-32 x 5/16 Hex 176797 Gear, 48T 58 
164728 Post, Idler Lever 33,57 59 176802 Plate, Right Bearing 58 
164729 Bracket w/Bearing 33,57 174179 Spacer, .578" Thk 63 176803 Plate, Left Bearing 58 

( 164730 Bracket 33,57 174181 Bracket, Rear Mounting 63 176804 Shaft, Idler 58 
164731 Shaft 33,57 174182 Relay, 550 Ohm 63 176805 Gear, 25T 58 
164732 Extension 33,57 174183 Guard63 176807 Shaft, Trip 58 
164734 Belt, "0" Ring 57 174184 Coverplate 63 176808 Bracket 58 
164735 Coupling, Flexible 33,57 174246 Lever, Codebar 44 176809 Bracket 58 
164926 Modification Kit 3,57 174250 Pin, Roll 56,58 176900 Base 35 
164975 Shaft w/Bearing 27 174410 Box Assembly, Contact 176906 Plate, Keytop Guide 42 
164998 Modification Kit to 3,50 I 176907 Switch, Rocker 42 

Provide Pulsing Contact 174411 Insulator 50 176908 Shaft 35 

( 38,47 174412 Spacer, .531" Thk 50 176923 Plate, Vibration 35 
165027 Network, Spark 174413 Terminal 50 176924 Plate, Nut 35 

Suppression 34,57 174414 Bushing 50 176929 Retainer, Belt 35 
165261 Screw, 4-40 x 3/8 Oval 43 174415 Conver, Contact Box 50 176932 Plate, Upper Bearing 35 
170324 Bracket, Front 45 174416 Box, Contact 50 176933 Stud 35 

t 170379 Retainer, Ball43 174421 Filter, R F 50 176936 Bracket, Left 35 

Page 75 



SECTION 573-116-800TC 

NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 
Number Page Number Number Page Number Number Page Number 

Screw, 440 Spl37 ,,~ 176937 Bracket, Right 35 192681 195994 Pulley, 34T 35 ' ~ 

176939 Gear Assembly, 193563 Post 59 195995 Pulley, 12T 35 
Intermediate 35 193654 Clamp, Armature 55 195997 Gear, 34T 35 

176940 Plate, Nut 35 193659 Modification Kit 33 195999 Gear, 21 T 35 
176941 Plate, Nut 35 193723 Clip, Spring 35 198393 Modification Kit 65 
176944 Plate, Nut 35,41 194424 Modification Kit 3,55 198679 Bracket, Bolt Retaining 
176945 Bracket, Connector 35 194435 Cable Assembly 14 56 
177070 Plate, Identific~tion 14 194436 Plate, Identification 14 198680 Screw, 10-32 Spl 56 
177071 Cable Assembly 14 194443 Plate, Jack 40 198694 Lockwasher 59 ') 178338 Cable Assembly 63 194444 Hood, Keyboard 39 198695 Bar 59 
178525 Cable Assembly 35 194445 Guideplate, Keytop 40 198696 Gear, 24 & 18T 59 
178526 Cable Assembly 35 194446 Frame, Front 39 198697 Gear, 26T 59 
178536 Window, Plastic 43 194447 Bracket, Right 39 199240 Hub 59 
178537 Tissue 43 194448 Base6 199241 Hub 59 
178538 Label, Blank 43 194449 Plate 39 199242 Shaft 59 
178539 Paper, White Carbon 43 194450 Seal, Front 39 199243 Shaft 59 
178540 Label, Instruction 43 194451 Modification Kit 2,7 199451 Pin, 9/16" Roll 59 
178541 Label Set 43 194925 Pinion, l3T 22 199452 Pin, 5/8" Roll 59 
178547 Plate, 10-32 Nut 35 194926 Gear, 81T 22 199453 Pin, 3/4" Roll 59 
178549 Bumper, Rubber 35 194927 Gearset, 67 WPM 22 199454 Pin, 1 " Roll 59 
178550 Bar, Spacing 42 195156 Pinion, 28T 36 199774 Plate 7,12 
178586 Bracket 38 195158 Bracket w /Bearings 56 304213 Bracket, Left 41 
178587 Bracket, Switch 38 195163 Bracket 56 304214 Bracket, Mounting 41 '') 
178588 Shaft 38 195167 Lever 56 304220 Shaft w/Gear 41 ,, ~'-' ' 

178589 Lever w/Hub 38 195168 Bracket 56 304222 Windowm Plastic 41 
178592 Bracket, Connector 35 195169 Bracket 56 304228 Bracket, Connector 41 
178594 ,Bail Assembly 2,31 195186 Screw, 440 x 7/8 Hex 304229 Plate 41,56 
178714 Switch, Rocker Type 38 20,49 304286 Bracket, Switch 43 
178787 Sleeve, Gear 38 195187 Screw, 440 x 1-1/2" Hex 304375 Modification Kit 57 
178795 Camsleeve 38 49 305007 Box Assembly, Contact 
179183 Switch, DP-ST Switch 14 195241 Screw, 440 Gold Plated 2,49 
179362 Cable Assembly 55 Contact 49 305695 Base 41 
179363 Cable Assembly 55 195263 Pinion, 22T 56 305700 Bracket 41 
179372 Shield, Light 35 195264 Gear, 49T 56 305990 Camsleeve 27 
179380 Retainer 59 195268 Modification Kit 10 306988 Modification Kit 57 
179383 Bracket 11,25 195292 Lever, Codebar 44 306991 Bracket 9,36 cg) 179626 Plate, Switch 40 195327 Bracket, Terminal Block 306992 Clamp 9,36 
179630 Modification Kit 40 56 306993 Plate 9,36 
179639 Contact Assembly 49 195415 Modification Kit 3,56 306994 Shaft 36 
179800 Toggle, Gold Plated 49 195417 Shaft, Driven 56 306995 Spacer 36 
192025 Washer, Flat 56 195418 Gear, 48T 56 306996 Washer, Flat 9,10,36,54 
192538 Plug, Button 15 195420 Pawl 56 307844 Pinion, lOT 22 
192550 Bar Assembly, Ball Lock 195427 Was1\er, Flat 56 307845 GER, 57T 22 

2,43 195431 Washer, Spring 33,57 307846 Pinion, 20T 22 
192552 Channel, Ball 43 195438 Sleeve 57 307847. Gear, 70T 22 
192553 Bracket, Left Mounting 42 195439 Shaft 57 307848 Pinion, l5T 22 
192554 Bracket, Right Mounting 195648 Jumper, l-3/4" Green 49 307849 Gear, 78T 22 

42,43 195923 Filter, R F 49 307850 Gearset, 60 WPM 22 
192555 Guideplate, Keytop 44 195992 Belt, 83T 35 307851 Gearset, 67 WPM 22 
192556 Frame 42 195993 Gear, 26T 35 307852 Gearset, l 00 WPM 22 ~J 192557 Grommet, Rubber 42 

Page 76 



(''" Part Description and 
Number Page Number 

( 309507 Contact 43,44 
309508 Bracket, Left 43,44 
309509 Bracket, Right 43,44 
309510 Bar, Retaining 44 
309511 Modification Kit 44,62 
311451 Camsleeve 27,38 
312994 Modification Kit 43 
312995 Bar, Retainer 43 
318903 Gear, 18T 59 

( 320236 Modification Kit 2,27 
320239 Gear, 21T 27 
320240 Gear, 78T 27 
320241 Gear, 46T 27 
320242 Gear,42T 27 
320243 Gear, 35T 27 
320244 Gear, 59T 27 
320410 Terminal, Spade Type 7, 

23,24,28,33,34,51,52,55, 
63 

320416 Terminal, Ring Type 35,51 
320418 Terminal, Ring Type 7,13, 

36,51 

( 

( 

( 

"'" 

NUMERICAL INDEX (Continued) 

Part Description and 
Number Page Number 

320420 Terminal, Ring Type 35 
320422 Terminal, Ring Type 35 
321561 ** Cover 43 
321727 Guide 44 
321767 Switch, Pushbutton 51 
321768 Switch, Pushbutton 51 
321769 Cap, Black Pushbutton 51 
321770 Cap, Red Pushbutton 51 
323414 Washer, Flat 6,7 
323426 Screw, 6-40 Shoulder 6,7 
323708 Switch, SP-DT Pushbutton 

13,40 
323709 Switch, SP-DT Pushbutton 

13,40 
323710 Switch, SP-DT Pushbutton 

13,40 
323761 Plunger, Red 13,40 
323762 Plunger, Green 13,40 
323763 Plunger, Black 13,40 
324531 Contact Assembly 55 
324533 Stiffener w/Contact 55 
324534 Spring, Contact 55· 

• 

ISS 3, SECTION 573-ll6-800T 

Part Description and 
Number Page Number 

324535 Insulator 55 
325902 Bracket 56 
326657 Bracket6,7 
326658 Bracket 6,7 
326727 Gear Assembly, 

Intermediate 2,36 
326730 Gear Assembly, 

Intermediate 2,36 
327103 Shaft 9 
327104 Gear Assembly, 

Intermediate 2,9 
327119 Screw, 4-40 x 1-1/2 Hex 

50 
327450 Label49 
327606 Label41 
328163 Spring, Torsion 6,7 
329089 Spring 45 
330577 Bracket Assembly 6, 7 
330714 Insulator 44 
330963 Keylever 44 
330964 Keylever 44,61 
330965 Keylever 44 
330966 Keylever 44 

**Refer to page 1 for finish suffix 

Page 77 
77 Pages 


